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Summary of Test Result

g::::: Ref Std. Clause Test Items P Ai:llj::lL) Remark
3.1 15.407(a)(10) 26dB Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Pass -
3.2 15.407(a)(4) Fundamental Maximum EIRP Pass -
3.3 15.407(a)(4) Fundamental Power Spectral Density Pass -
3.4 15.407(b)(7) In-Band Emissions (Channel Mask) Pass -

- 15.407(d)(6) Contention Based Protocol Not Required See Note
3.5 15.407(b) Unwanted Emissions Pass -
3.6 15.207 AC Conducted Emission Pass -
3.7 15.203 Antenna Requirement Pass -

Note: CBP testing can be exempted since the equipment is categorized as Fixed Client device.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.
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SPORTON LAB.

1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Proprietary radio 5G / 6G, CBRS and GNSS.

Antenna Type
Proprietary radio 6G: Array antenna

Antenna information

5925 MHz ~ 6425 MHz Peak Gain (dBi) | 15.90
6525 MHz ~ 6875 MHz Peak Gain (dBi) | 15.71
Remark:

1. The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4
vertical polarization antenna
2. Minimum number of spatial stream (Nss) is 2
3. The EUT is a fixed client device operating in UNII-5.
In X1 mode, Directional Gain (4H/4V) = 15.90dBi + 10log(Ntx = 4 / Nss = 2) = 18.91dBi
In X2 mode, Directional Gain (4H/4V) = 15.90dBi + 10log(Ntx = 2 / Nss = 2) = 15.90dBi
The EUT is a fixed client device operating in UNII-7.
In X1 mode, Directional Gain (4H/4V) = 15.71dBi + 10log(Ntx = 4 / Nss = 2) = 18.72dBi
In X2 mode, Directional Gain (4H/4V) = 15.71dBi + 10log(Ntx = 2/ Nss = 2) = 15.71dBi

4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Sporton Site No.

THO1-CA, CO01-CA, 03CH01-CA
Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v03

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2020

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the

highest fundamental frequency or to 40 GHz, whichever is lower).

b. AC power line Conducted Emission was tested under maximum output power.
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2.1 Carrier Frequency and Channel

Frequency Band Channel (ll:\;I-eHz)
3 5965
7 5985
11 6005
15 6025
19 6045
23 6065
27 6085
31 6105
35 6125
39 6145
5925-6425 MHz 43 6165
(U-NII-5) 47 6185
40MHz 51 6205
55 6225
59 6245
63 6265
67 6285
71 6305
75 6325
79 6345
83 6365
87 6385
91 6405
3+ 11 5965 + 6005
592?0?:\1“255';"'*2 43 + 51 6165 + 6205
40+40MHz 83 + 91 6365 + 6405
3+91 5965 + 6405
3+11+19 5965 + 6005 + 6045
592?&?:“2&';’""2 43 + 51 + 59 6165 + 6205 + 6245
40+40+40MHz 75+ 83 + 91 6325 + 6365 + 6405
3+43 +91 5965 + 6165 + 6405
3+11+19+27 5965+6005+6045+6085
592(50?&255';/”-'2 35+43+51+59 6125+6165+6205+6245
40+40+40+40 MHz 67+75+83+91 6285+6325+6365+6405
3+27+51+91 5965+6085+6205+6405
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Frequency Band Channel Freg.
(MHz)
119 6545
123 6565
127 6585
131 6605
135 6625
139 6645
143 6665
147 6685
6525-685 MHz 151 6705
(U-NII-7) 155 6725
40MHz
159 6745
163 6765
167 6785
171 6805
173 6815
175 6825
179 6845
181 6855
119 + 127 6545 + 6585
652?06_327'?7';’""2 147 + 155 6685 + 6725
40+40MHz 173 + 181 6815 + 6855
119 + 181 6545 + 6855
119+ 127 + 135 6545 + 6585 + 6625
652?{}?3?57';/IHZ 139 + 147 + 155 6645 + 6685 + 6725
40+40+40MHz 165 + 173 + 181 6775 + 6815 + 6855
119 + 147 + 181 6545 + 6685 + 6855
119+127+135+143 6545+6585+6625+6665
652?&?&3?7';/IHZ 139+147+155+163 6645+6685+6725+6765
40+40+40+40 MHz 157+165+173+181 6735+6775+6815+6855
119+139+159+181 6545+6645+6745+6855
2.2 Test Mode
Test Cases
AC
Conducted | Mode 1: 6GHz TX + Adapter
Emission
Remark:

1. The detailed Radiated test modes are shown in Appendix C.

2. Based on ANSI C63.10 clause 5.6.2.2, b) Spurious emissions, measure the mode with the
highest output power and the mode with highest output power spectral density for each
modulation family.
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2.3 Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone
Power EUT
Source Notebook
Earphone ‘ WLAN AP Monitor ‘

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name Model Name |FCCID |Data Cable |Power Cord
SHENZHEN GOSPELL AC I/P :
1, |Power Supply DIGITAL TECHNOLOHU |G0566-500-120 |N/A N/A Unshielded, 1.8m
w/adapter
CO.LTD
AC I/P
Desktop Computer Unshielded 1.2m
2. |THINKCENTRE  |-enovo NA NA - |NIA DC O/P
Shielded 1.8m

2.5 EUT Operation Test Setup

The RF test items, utility “Terminal” was used on the Linux-based support desktop. Command-line scripts were
executed to place the EUT into engineering modes to provide channel frequency and bandwidth selection, power

level and continuous transmitting mode.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement

3.1.1Limit of 26dB & 99% Occupied Bandwidth

<FCC 14-30 CFR 15.407>

(a)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

o0k owDn

3.1.4Test Setup

le )

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Fundamental Maximum EIRP Measurement

3.2.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in
any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band of operation must
not exceed 36 dBm.

For outdoor devices, the maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ [ g

Power Meter Attenuator

EUT
3.2.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
TEL : 408 9043300 Page Number 113 of 27
Report Template No.: BU5-FR15EWL AC MA Version 1.0.0 Issue Date 1 Jun. 04, 2025

Report Version 101



swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

3.3 Fundamental Power Spectral Density Measurement

3.3.1Limit of Fundamental Power Spectral Density
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in
any 1-megahertz band.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

« Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
- Sweep time = auto.

+ Detector = RMS
« Trace average at least 100 traces in power averaging mode.

- Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1.  The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
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3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.
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3.4 In-Band Emissions (Channel Mask)

3.4.1Limit of Unwanted Emissions
<FCC 14-30 CFR 15.407>

(b)(7) For transmitters operating within the 5.925-7.125 GHz bands: Power spectral density must be
suppressed by 20 dB at 1 MHz outside of channel edge, by 28 dB at one channel bandwidth from the
channel center, and by 40 dB at one- and one-half times the channel bandwidth away from channel
center. At frequencies between one megahertz outside an unlicensed device's channel edge and one
channel bandwidth from the center of the channel, the limits must be linearly interpolated between 20
dB and 28 dB suppression, and at frequencies between one and one- and one-half times an
unlicensed device's channel bandwidth, the limits must be linearly interpolated between 28 dB and 40
dB suppression. Emissions removed from the channel center by more than one- and one-half times
the channel bandwidth must be suppressed by at least 40 dB.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.

Section J) In-Band Emissions.

1.

Take nominal bandwidth as reference channel bandwidth provided that 26 dB emission
bandwidth is always larger than nominal bandwidth

Measure the power spectral density (which will be used for emissions mask reference) using the
following procedure:

a) Set the span to encompass the entire 26 dB EBW of the signal.

b) Set RBW = same RBW used for 26 dB EBW measurement.

c) Set VBW 2 3 X RBW

d) Number of points in sweep =[2 X span / RBW].

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging)

g) Trace average at least 100 traces in power averaging (rms) mode.

h) Use the peak search function on the instrument to find the peak of the spectrum.

Using the measuring equipment limit line function, develop the emissions mask based on the
following requirements. The emissions power spectral density must be reduced below the peak
power spectral density (in dB) as follows:

a. Suppressed by 20 dB at 1 MHz outside of the channel edge.

b. Suppressed by 28 dB at one channel bandwidth from the channel center.

c. Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel

center.
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4. Adjust the span to encompass the entire mask as necessary.
5. Clear trace.
6. Trace average at least 100 traces in power averaging (rms) mode.
7.  Adjust the reference level as necessary so that the crest of the channel touches the top of the

emission mask.

3.4.4Test Setup

(=l o
Spectrum Analyzer EUT
3.4.5Test Result
Please refer to Appendix A.
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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for
band edge spurious emissions and out of band emissions measurement.

3.5.2Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of =27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.
In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.5.3 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.4 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
RBW =120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin

against QP limit line, the position is marked as
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7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

“ o

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.5.5Test Setup

For radiated emissions below 30MHz

i | RX Antenna

- 3m -

Metal Full Soldered Ground Plane

.

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

= |
EUT :'d I —_—

T [ J E

1.5m

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver
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3.5.6 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.7 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.8 Duty Cycle

Please refer to Appendix D.

3.5.9 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7.  The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4 Test Setup
| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
I [
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
l |
|
| —— |
| e EUT '
I - ol [ I l 80 cm to
| Receiver | gruund
| 5001 RF Cable Slem : plane
I |
| | |
| 2 |
| i
| “3bp ;
| AC :
I AMH | |
I (LISHy | |
|
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
d pl -~
A o el o AU . SO ; SO L
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements
3.7.1 Standard Applicable

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to comply
with the provisions of this section. The manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector is prohibited.
This requirement does not apply to carrier current devices or to devices operated under the provisions
of § 15.211, 15.213, 15.217, 15.219, 15.221, or § 15.236. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with § 15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that

the proper antenna is employed so that the limits in this part are not exceeded.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:;)ar:ietlon Test Date Due Date Remark
May 02, 2025~ Conducted
Hygrometer Testo 608-H1 45141354 N/A Aug. 14. 2024 May 30, 2025 Aug. 13. 2025 (THO1-CA)
Spectrum Rohde & May 02, 2025~ Conducted
Analyzer Schwarz FSV40 101089 10Hz-40GHz | Apr. 17, 2025 May 30, 2025 Apr. 16, 2026 (THO1-CA)
. . May 02, 2025~ Conducted
Switch Box |EM Electronics| EMSW26 1090304 N/A Oct. 10, 2024 May 30, 2025 Oct. 09, 2025 (THO1-CA)
. 5 May 12, 2025~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 15, 2024 May 22, 2025 Nov. 14, 2025 (03CHO1-CA)
May 12, 2025~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | Apr. 28, 2025 May 22, 2025 Apr. 27.2026 (03CHO1-CA)
SCHWARZBE May 12, 2025~ Radiation
Horn Antenna CK BBHA 9120D 02115 1GHz~18GHz | Aug. 06, 2024 May 22, 2025 Aug. 05, 2025 (03CHO1-CA)
SHF-EHF Horn| SCHWARZBE May 12, 2025~ Radiation
Antenna CK BBHA9170 00841 18GHz~40GHz | Aug. 07, 2024 May 22, 2025 Aug. 06, 2025 (03CHO1-CA)
i - May 12, 2025~ Radiation
Amplifier SONOMA 310N 372241 9kHz~1GHz | Apr. 14, 2025 May 22, 2025 Apr. 13, 2026 (03CH01-CA)
. L WFIL-H8000-2 |WR32BNW2B May 12, 2025~ Radiation
Filter Wainwright 5000F-01 1 NA Jun. 04, 2024 May 22, 2025 Jun. 03, 2025 (03CHO1-CA)
WHKX8-5872. i
. A May 12, 2025~ Radiation
Filter Wainwright 5-672(())—81_?000- SN8 NA Jun. 04, 2024 May 22, 2025 Jun. 03, 2025 (03CHO1-CA)
WLK12-1200-1 i
. A 1.2GHz Low May 12, 2025~ Radiation
Filter Wainwright 272-1;%00-40 SNA1 Pass Filter Jun. 04, 2024 May 22, 2025 Jun. 03, 2025 (03CHO1-CA)
. . May 12, 2025~ Radiation
Preamplifier Keysight 83017A MY53270321 [ 1GHz~26.5GHz| Apr. 14, 2025 May 22, 2025 Apr. 13, 2026 (03CHO1-CA)
" . ERA-100M-18 May 12, 2025~ Radiation
Preamplifier | E-instrument G-56-01-A70 EC1900252 | 1GHz~18GHz | Apr. 14, 2025 May 22, 2025 Apr. 13, 2026 (03CHO1-CA)
o May 12, 2025~ Radiation
Preamplifier EMEC EMC18G40G 060726 18G-40G Apr. 15, 2025 May 22, 2025 Apr. 14, 2026 (03CHO1-CA)
8015932/2 N
HUBER+SUH | SUCOFLEX ’ May 12, 2025~ Radiation
RF Cable 8015762/2, N/A Mar. 04, 2025 ) Mar. 03, 2026
NER 102 804938/2 May 22, 2025 (03CHO1-CA)
May 12, 2025~ Radiation
Hygrometer TESEO 608-H1 45142559 N/A Aug. 14, 2024 May 22, 2025 Aug. 13, 2025 (03CHO1-CA)
Control Turn I
. May 12, 2025~ Radiation
Controller Chaintek EM-1000 060881 Table '(&/I:sr:tenna N/A May 22, 2025 N/A (03CH01-CA)
. May 12, 2025~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A May 22, 2025 N/A (03CHO1-CA)
. May 12, 2025~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A May 22, 2025 N/A (03CHO1-CA)
. E3 230621 May 12, 2025~ Radiation
Test Software Audix E3 Sporton US,V9 PK-002093 N/A N/A May 22, 2025 N/A (03CHO1-CA)
LISN TESEQ NNB51 47415 N/A Aug. 14, 2024 | May 28, 2025 | Aug. 13, 2025 | Conduction
9% v S 9- 15 (CO01-CA)
Conduction
LISN TESEQ NNB51 47407 N/A Apr. 15, 2025 | May 28, 2025 | Apr. 14, 2026 (CO01-CA)
EMI Test Conduction
Receiver R&S ESR7 102177 9kHz~7GHz | Apr. 15,2025 | May 28, 2025 | Apr. 14, 2026 (CO01-CA)
Pulse limiter .

. VTSD 9561-F 9561-F- Conduction
with 1OQB R&S N NOO412 N/A Jun. 04, 2024 | May 28, 2025 | Jun. 03, 2025 (CO01-CA)
attenuation

HUBER+SUH LISN cable Conduction
LISN Cable NER RG-214/U 01 N/A Jun. 04, 2024 | May 28, 2025 | Jun. 03, 2025 (CO01-CA)
EMC32 Conduction
Test Software R&S V10.30.0 N/A N/A N/A May 28, 2025 N/A (CO01-CA)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 3.9 dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.5dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o _ 4.5dB
of 95% (U = 2Uc(y))
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Appendix A. Test Result of Conducted Test Items

Report Number : FR250408001B

Test Engineer:

Venkata Kondepudi

Temperature:

18.8~21.7°C

°C

Test Date:

2025/05/02~2025/05/30

Relative Humidity:

43.00~52.40%

%
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<X1 Mdoe>

Conducted Power on Port 0H Power Settina
Conducted | Conducted Condcuted Total -
BW Freq (MHz) Foid || Power Fa::::lga) (.:a'::':‘d"a‘i) 0 (@) | Cpeueed To(t‘:lla.Enl)R g EIT:B:;I\’)" | passiran ADAK Attn
(dBm) (dBm) ( ) (dBm)
5965 - - 804 903 15.90 18.91 17.07 3598 36 Pass 24 05
40MHzZ 6165 802 903 15.90 18.91 17.05 3596 36 Pass 24 14
6405 805 903 15.90 18.91 17.08 3599 36 Pass 21 06
5965+6005 805 903 15.90 18.91 17.08 3599 36 Pass 27 0206
40+40MHz Contiguous 6165+6205 804 903 15.90 18.91 17.07 3598 36 Pass 30 25
6365+6405 805 903 15.90 18.91 17.08 3599 36 Pass 27 0113
40+40MHz Non-Contiguous | 5065+6405 506 504 806 903 15.90 18.91 17.09 36.00 36 Pass 27 2314 |
PSD on Port 0H MIMO Calculation
Conducted | Conducted Total
aw Fre PSD psp | Condeuted | yimo | Antenna ) | Conducted | TOtALEIRP | EIRP PSD ;
q (MHz) " " DG (dBi) PSD Limit Pass/Fail Number of Ant Number of SS "
Carrier 0 | Carrier 1 | (o iy, | Factor (dB) | Gain (dBi) PSD (dBmIMHz) | dBmMHz) Correction
(dBm/MHz) | (dBm/MHz) (dBm/MHz)
5965 - - 6.97 903 15.90 18.91 206 2097 23 Pass 8 2 301
40MHz 6165 6.89 903 15.90 18.91 214 2105 23 Pass 8 2 301
6405 6.06 903 15.90 18.91 297 2188 23 Pass 8 2 301
5965+6005 917 903 15.90 18.91 -0.14 18.77 23 Pass 8 2 301
40 + 40MHz Contiguous 6165+6205 947 903 15.90 18.91 -0.44 18.47 23 Pass 8 2 301
6365+6405 979 903 15.90 18.91 076 18.15 23 Pass 8 2 301
40+40MHz Non-Contiguous | 5965+6405 [ 979 -9.82 979 903 | 1590 | 1891 | 076 18.15 23 Pass 8 2 | X
26dBBW | 26dBBW | OBW OBW | Lcimew
BW Freq (MHz) Carrier 0 | Carrier 1 | Carrior0 | Carrier 1 | 2((EZW | oBW (WHa)
(MHz) (MHz) (MHz) (MHz)
5965 - - - - 3082 37.46
40MHz 6165 3981 37.49
6405 3979 37.50
5965+6005 7978 7691
40 + 40MHz Contiguous 6165+6205 7978 77.02
6365+6405 7974 77.02
40+40MHz Non-contiguous 5065+6405 3974 3974 3759 37.66 79.49 75.24

Conducted Output Power
Antenna Gain = 15.90dBi

device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 14.84dBi + 10loa(Nix = 4 / Nss = 2) = 18.91dBi

Power Spectral Density
Antenna Gain = 15.90dBi

device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 14.84dBi + 10loa(Nix = 4 / Nss = 2) = 18.91dBi
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<X2 Mdoe>

Total
Condcuted
Frequency Antenna [ MIMO factor Total EIRP | EIRP Limit .
BW Freq (MH: Carri Ant# DG (dBi ADAK At
eHMH:) arrier (MHz) :’;g; Gain (dBi) (dB) =D | e (dBm) (dBm) | Pass/Fail "
(dBm)
C 596 Ant 0 of 0~ 06 .90 90
i+ X
5965+6005 & o YT 3 o ) 20.09 35.99 Pass 2 1.09
C 616! Ant 0 of 0~ 02 .90 90
40+40MHz Conti X 1 P 21
iz Contiguous 616546205 & o YrrE e o o 2005 3595 ass
[ Ant0 of 0~ 03 .90 . 90
636546405 & YrrE o o Y o 2007 3596 Pass 21 0914
[< »
5065+6005+6045 [< Ant0ofo-3) 1o 1590 602 1590 19.84 3574 Pass 2 14,0908
c Ant4of4~7| 935 15.90 6.02 15.90
[« )~
40+40+40MHz Contiguous 616546205+6245 C Ant0of0-8| 1231 1590 602 1590 2009 3599 Pass 18 04_-04_-05
c Antdof4~7| 929 15.90 6.02 15.90
[« )~
6325+6365+6405 C Ant0of0-3) 1232 1590 602 1590 2009 3599 Pass 18 00914
c 405 | Antdora~7| 929 15.90 6.02 15.90
¢ 5951 Ant0of0-3| 1093 15.90 602 15.90
g 283: 2002 3592 Pass 2724 2907
£ Soa—] Ant4of4~T| 1105 15.90 6.02 15.90
o 61251 Ant0of0~3|  11.03 15.90 602 15.90
40+40+40+40MHz Contiguous 6125+6 g g;gg 20.05 3594 Pass 21 05.03
< oee—{ Antaof4~7 i 15.90 6.02 15.90
¢ 6285 1 Ant0of0~3|  11.02 15.90 602 15.90
g gggg 20.06 35.96 Pass 21 05.1.5_1.9
£ o] Ant4oraT| 1104 15.90 6.02 15.90
[ Ant0of0-3] 10,07 .90 X 90 1
+ y
40+40MHz Non-Contiguous 5965+6405 & P o Y o 2006 3596 Pass e
€ ‘At 0 of 0-3 918 .90 . 90 1
40 + 40 + 40MHz Non-Contiguous 506546165+6405 [ 92 .90 . 90 19.99 35.89 Pass 19
c 405 | Antdof4~7] 021 .90 . 90 44
¢ 0 RO Y T % i o7
40 + 40 + 40 + 40MHz Non-Contiguous 5 o 8.01 -0 X 50 20.08 35.98 Pass 1 = S
Ant4 of 4~7 | 805 4 1
C 6405 8 .90 . 90 1 2.1
Total
Condcuted Total EIRP | EIRP PSD
BW Freq (MHz) Carrier F'm‘:;’;" Ant# PSD GA.';:‘e("d’;) Fm’:‘ll::‘()dﬂ} DG (dgi | Conducted | pgp Limit | Pass/F Numoerof | Numberof S5 | Ss Correction
(dBm/MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHz)
C. 5965 Ant 0 of 0~ -3.73 90 90
5965+6005 P
C. 6005 Ant 4 of 4~ -3.88 90 90 52 2118 ass
6165 Ant 0 of 0~ -3.62 90 90
40+40MHz Conti P
+40MHz Contiguous 616546205 e 22 = = 521 2111 ass
6365 Ant 0 of 0~ -3.95 90 90
P
636546405 e 2o = = 5.13 21.03 ass
5965 » N
5965+6005+6045 C 6005 Ant0of 0-3 583 1590 6.02 15.90 332 19.22 Pass
C 6045 Ant 4 of 4~7 -5.6 15.90 6.02 15.90
6165 )~
40+40+40MHz Contiguous 6165+6205+6245 6205 AntOor0-s| 584 150 6.02 1590 320 19.10 Pass
6245 Ant 4 of 4~7 -6.02 15.90 6.02 15.90
6325 )~
6325+6365+6405 6365 Ant0of 0-3 581 15.90 602 15.90 3.38 19.28 Pass
c 6405 Ant 4 of 4~7 -5.5 15.90 6.02 15.90
¢ 5965 1 Ant0of0-3| -6.88 15.90 6.02 15.90
o0 225 18.15 Pass
Ant 4 of 4~7 - 15.90 15.90
5085 nt 4 of 6.69 6.02
6125 T ant0of0-3| -6.58 15.90 6.02 15.90
40+40+40+40MHz Contiguous 612546 ¢ 6165 232 18.22 Pass
6205 1 antdofa~7| -684 15.90 6.02 15.90
c 6245
6265 1 Ant0of0-3| -687 15.90 6.02 15.90
oo 220 18.10 Pass
Ant 4 of 4~7 - 15.90 15.90
5405 nt 4 of 6.8 6.02
C 5965 Ant 0 of 0~3 - 90 90 00
40+40MHz Non-Conti P
+40MHz Non-Contiguous 506546405 < e A — = = 5.40 2120 ass o
5965 Ant00f0-3 K 90 90 00
40 + 40 + 40MHz Non-Contiguous 5965+6165+6405 6165 -t 90 90 5.08 20.98 Pass 00
6405 Ant 4 of 4~7 -t 90 90 00
5965 | pot0of0-3 | 90 90 00
40.+40 + 40 + 40MHz Non-Contiguous 6085 - %0 %0 5.18 21.08 Pass 00
6205 | s oramt | 90 90 00
6405 - 90 90 00
26dB BW 26dB BW 26dB BW 26dB BW oBwW OoBW OoBW OoBW 26dB BW
BW Freq (MHz) Carrior 0 | Carrier 2 | Carrier 1 | Carrier 3 | Carrier0 | Camier2 | Carrior1 | Carrior3 | “iUl M | OBW (MHz)
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5965+6005 - 3981 - 39.79 - 3747 - 37.49 79.60 74.95
40 + 40MHz Contiguous 616546205 - 3981 - 3979 - 37.50 - 37.49 79.60 74.98
6365+6405 - 3979 - 3982 - 3753 - 37.49 7962 7501
5965+6005+6045 79.81 39.79 - 76.92 37.50 - 119.60 114.42
40 + 40 + 40MHz Contiguous. 6165+6205+6245 79.78 39.78 - 76.91 37.49 - 119.55 114.40
6325+6365+6405 79.74 39.76 - 76.97 37.49 - 119.50 114.46
5065+6005+6045+6085 7978 7984 76.92 76.97 159.62 153.90
40440 + 40 + 40MHz Non-Contiguous | 6125+6165+6205+6245 7978 7981 7703 7698 159.58 154.02
6285+6325+6365+6405 7978 7981 76.89 77.01 159.58 153.90
[ 40+40MHz Non-Contiguous | 5965+6405 B [ 3976 | B [ 3078 | B [ 3749 | N [ 3753 [ 7954 | 7501 |
|40+ 40+ 40MHz Non-Contiguous | 5065+6165+6405 | 3974 | 3981 | 3976 | B | 3751 | 3751 | 37ss | N | 11931 | 11259 |
|40 + 40 + 40 + 40MHz Non-Contiguous | 5965+6085+6205+6405 | 39.76 | 3978 | 3079 | 3978 | 3758 | 37.54 | 3758 | 3757 | 15910 | 15020 |

Conducted Output Power

Antenna Gain = 15.90dBi

The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna, X2 mode sets 8 antennas into 2 groups, each aroup has 4 antennas
Directional Gain (4H/4V) = 15.90dBi + 10log(Ntx = 2 / Nss = 2) = 15.90dBi

Power Spectral Density

Antenna Gain = 15.90dBi

The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna, X2 mode sets 8 antennas into 2 groups, each aroup has 4 antennas
Directional Gain (4H/4V) = 15.90dBi + 10log(Ntx = 2 / Nss = 2) = 15.90dBi
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<X1 Mdoe>
Conducted Power on Port 0H

Power Setting

Conducted [ Condusted | oo o Total
Power Power MIMO | Antenna ;) | Conducted | Total EIRP | EIRP Limit §
EW ERaD) Carrier0 | Carrier1 P:;:' Factor (dB) | Gain (a8i) | °€ “B) |~ power (dBm) (dBm) | PassfFail EDAK At
(dBm) (dBm) (=) (dBm)
6545 - - 824 903 15.71 1872 17.27 3599 36 Pass 21
40MHzZ 6685 823 903 1571 1872 17.26 3598 36 Pass 21
6855 824 903 15.71 1872 727 3599 36 Pass 21
6545+6585 823 903 15.71 1872 17.26 3598 36 Pass 24
40+40MHz Contiguous 6685+6725 824 903 15.71 1872 727 3599 36 Pass 24 X
6815+6855 823 903 15.71 1872 17.26 3598 36 Pass 24 0815
40+40MHz Non-Contiguous | 6545+6855 518 525 823 903 15.71 1872 17.26 3598 36 Pass 27 0924
PSD on Port 0H MIMO Calculation
Conducted | Conducted Total
PSD psp | Condeuted | yimo | Antenna . | Conducted | Total EIRP | EIRP PSD .
BW Freq (MHz) PS| ntenna | pG (dsi) PSD Limit | Pass/Fail Number of Ant | Number of S§ .
Carrier0 | Carrier 1 Factor (dB) | Gain (dBi) PSD Correction
(dBm/MHz) | (dBm/MHz) | (4BMMHZ) (dBm/Mbz) | (4BM/MH2) | (dBm/MHz)
6545 - - 7.08 903 15.71 1872 1.95 2067 23 Pass 8 2 301
40MHz 6685 656 903 15.71 1872 247 2119 23 Pass 8 2 301
6855 6.94 903 15.71 1872 209 2081 23 Pass 8 2 301
6545+6585 921 903 15.71 1872 -0.18 18.54 23 Pass 8 2 301
40 + 40MHz Contiguous 6685+6725 897 903 15.71 1872 006 18.78 23 Pass 8 2 301
6815+6855 956 903 15.71 1872 053 18.19 23 Pass 8 2 301
40+40MHz Non-Contiguous | 6545+6855 [ 94 -9.89 -9.43 903 | 1571 | 1872 -0.40 18.32 23 Pass 8 2 301
26dBBW | 26dBBW | OBW OBW | Lcimew
BW Freq (MHz) Carrier 0 | Carrier 1 | Carrier0 | Carrier 1 MHg) | OBW (MHz)
MHz) MHz) MHz) MHz) (AH:)
6545 - - - - 3979 3751
40MHz 6685 3084 3751
6855 3082 3751
6545+6585 7971 76.98
40 + 40MHz Contiguous 6685+6725 7974 77.02
6815+6855 7978 77.00
40+40MHz Non-contiguous __| 6545+6855 3974 3978 3764 37.65 7952 75.28

Conducted Output Power
Antenna Gain = 15.71dBi

device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 15.71dBi + 10loa(Nix = 4 / Nss = 2) = 18.72dBi

Power Spectral Density
Antenna Gain = 15.71dBi

device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical polarization antenna
Directional Gain (4H/4V) = 15.71dBi + 10loa(Ntx = 4 / Nss = 2) = 18.72dBi
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<X2 Mdoe>

Total
Condeuted
Frequency Antenna [ MIMO factor Total EIRP | EIRP Limit .
BW Freq (MH: Carri Ant# DG (dBi ADAK Att
eHMH:) arrier (MHz) :’;g; Gain (dB) =D | e (dBm) (dBm) | Pass/Fail "
(dBm)
C. 6545 Ant 0 of 0~
6545+6585 < e A 20,08 3578 Pass 18 15.15
C 6685 | Ant 00f 0~
40+40MHz Contiguous 6685+6725 < e 20,06 35.76 Pass 18 26.28
C 6815 | Ant 0ol 0~
6815+6855 < o X - : 2007 3577 Pass 18 2826
¢ 6545 _f Antoof0~3| 1253 15.71 6.02 15.71
6545+6585+6625 C 6585 - : ; 2029 36.00 Pass 21 02.02
c 6625 | Ant4ord~7| 945 1571 602 1571
C 6645 -
40+40+40MHz Contiguous 6645+6685+6725 [ Gogs | (M OTO8| 1259 s 602 e 2027 35.98 Pass 21 1.03.17
c 6725 | Ant4ora~7| 941 1571 602 1571
C 6775 -
6775+6815+6855 [ egrs | AMOTO8| 1202 s 602 e 2026 35.97 Pass 21 22.16.29
[ 6855 | Ant4ora~7| 940 1571 602 1571
[ 6545
Ant0of0~3| 1120 15.71 6.02 15.71
< b 2028 35.90 Pass 21 11,0414
< 025 Antaofa~7| 1130 15.71 6.02 15.71
g 45 Antoof0-3| 1124 15.71 602 15.71
Contiguous < o 2027 35.98 Pass 21 22.12.29
< 2 antaofa7| 1124 15.71 6.02 15.71
¢ 35 Antoofo-3| 1122 15.71 602 15.71
6735+67 < z 2027 35.97 Pass 21 0715
< 15 Antaofa-7| 1125 15.71 6.02 15.71
40+40MHz Non-Contiguous 6545+6855 g gg; ::: S ‘;; S:? 1 '7"5 19.50 3521 Pass 1 1'7
[¢ 6545 | Ant0 of 0~3 25
40+ 40 + 40MHz Non-Contiguous 6545+6685+6855 C 66 17.43 3314 Pass 25
c 68 Ant4 o 4~T 1
g = ANt0 of 0~3 2 2
40 + 40 + 40 + 40MHz Non-Contiguous. 2026 35.97 Pass .
¢ or Ant4 of 4~7 1 11
[ 6855 1 04
Total
Condcuted Total EIRP | EIRP PSD
BW Freq (MHz) Carrier | Freauency | aney PSD Antenna | MIMO | g (gg;) | Conducted | pgn Limit | Pass/F Numberof | Numberofss | sS Correction
(MHz) (dBmiMHz) | G@in (480 | Factor (dB) & e | e Ant
= (dBm/MHz) £ £
6545+6585 ¢ 6545 1 Ant 0 of O~ 4 464 2035 Pass
¢ 6585 Ant 4 of 4~ -4.
40+40MHz Contiguous 6685+6725 6685 | AntOof0-3| -4 494 2065 Pass
6725 Ant 4 of 4~ -4.
6815+6855 6815 1 Ant0of 0~ -4 468 20.39 Pass
6855 Ant 4 of 4~ -4.
6545 " ;
6545+6585+6625 C: 6585 Ant0of 0-3 539 1571 6.02 1571 3.55 19.26 Pass
C 6625 Ant 4 of 4~7 -5.58 15.71 6.02 15.71
6645 )~
40+40+40MHz Contiguous 6645+6685+6725 boss | 00108 6% e 6.02 e 2903 1864 Pass
6725 Ant 4 of 4~7 -6.24 15.71 6.02 15.71
6775 )~
6775+6815+6855 6815 Ant0of 0-3 614 1571 602 1571 27 18.42 Pass
c 6855 Ant 4 of 4~7 6.5 15.71 6.02 15.71
¢ 6545 1 Ant0of0~3| -504 1571 6.02 1571
oo 416 19.67 Pass
Ant 4 of 4~7 15.71 15.71
5665 nt 4 of -4.71 6.02
6645 1 Ant0of0-3| -4.69 1571 6.02 1571
Contiguous L b 422 19.93 Pass
; Ant 4 of 4~7 -4.93 15.71 6.02 15.71
3! Ant 0 of 0~3 -6.68 15.71 6.02 15.71
6735+67 z 245 18.16 Pass
Ant 4 of 4~7 £ 15.71 15.71
5855 nt 4 of 6.48 6.02
40+40MHz Non-Contiguous 6545+6855 S Sods jAmoottsl o 431 2002 Pass 00
6545 - K 00
40 + 40 + 40MHz Non-Contiguous 6545+6685+6855 6685 Ant0of 0-3 |—= 234 18.05 Pass 00
6855 Ant 4 of 4~7 - 00
6545 Ant0 of 0~3 | — 00
40 + 40 + 40 + 40MHz Non-Contiguous 6645 — 5.25 20.96 Pass 00
6745 1 ant4 of 4~7 |— 00
6855 5 00
26dB BW 26dB BW 26dB BW 26dB BW oBwW OoBW OoBW OoBW 26dB BW
BW Freq (MHz) Carrier 0 | Carrier 2 | Carrier 1 | Carrier 3 | Carrier0 | Camier2 | Camiert | Camiers | LS | oBW (MHz)
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6545+6585 - 39.79 - 39.76 - 37.48 - 37.47 79.55 74.94
40 + 40MHz Contiguous 6685+6725 - 3978 - 3978 - 37.49 - 37.46 7955 74.94
6815+6855 - 3973 - 3982 - 37.46 - 37.47 79.55 74.92
6545+6585+6625 79.81 39.78 - 76.96 37.51 - 119.58 114.47
40 + 40 + 40MHz Contiguous 6645+6685+6725 79.81 39.79 - 77.00 37.53 - 119.60 114.52
6775+6815+6855 7578 39.79 - 76.98 3753 - 11957 11451
6545+6585+6625+6665 75581 7978 76.98 76.94 15958 15392
40 + 40 + 40 + 40MHz Non-Contiguous 6645+6685+6725+6765 79.84 79.81 76.98 76.94 159.65 153.92
6735+6775+6815+6855 7987 7578 76.98 7692 159.65 15391
[ 40+40MHz Non-Contiguous | 6545+6855 | B [ 3078 | B [ 39087 B [ 3752 | N [ 3752 | 7965 | 7503 |
|40+ 40+ 40MHz Non-Contiguous | 6545+6685+6855 | 3976 | 3978 | 3981 | B 3756 | 3750 | 3755 | N | 11934 | 11260 |
|40 + 40 + 40 + 40MHz Non-Contiguous | 6545+6645+6745+6855 | 3976 | 3978 | 3982 | 39.86 3762 | 3761 | 3757 | 3757 | 15922 | 150.35 |

Conducted Output Power
Antenna Gain = 15.71dBi

The device is driving cross-polarized antenna, which has 4 horizont
Directional Gain (4H/4V) = 15.71dBi + 10log(Ntx = 2 / Nss =

Power Spectral Density
Antenna Gain = 15.71dBi

The device is driving cross-polarized antenna, which has 4 horizont
Directional Gain (4H/4V) = 15.71dBi + 10log(Ntx = 2 / Nss =

15.

15.

tal polarization antenna and 4 vertical polarization antenna, X2 mode sets 8 antennas into 2 groups, each group has 4 antennas
71dBi

tal polarization antenna and 4 vertical polarization antenna, X2 mode sets 8 antennas into 2 groups, each group has 4 antennas
71dBi
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

Test Result of 26dB & 99% Occupied Bandwidth|

<Single Carrier, X1 mode>
<40MHz>

% . . .
99% Occupied Bandwidth 26dB Bandwidth
Spectrum |°%E' Spectrum lf%’
Ref Level 30.00 d&m Offset 23.22 dB & RBW 1 MHz Ref Level 30.00 d&8m Offset 2322 dB @ RBW 1 MHz
o Att 20 dB  SWT 10.1 ms & VBW 3 MHz Mode Swesp po ALt 20 dB  SWT 10.1 ms & VBW 2 MHz Mode Swesp
@ 1Pk View 1@ 1Pk View
M1[1] 2.15 dBm)| Mi[1] 24.58 dBm
6.38980200 GHZz 5.9450960 GHz
20 dén Oce By 97.496250375 MHz 20 di D2[1] 0.97 dB|
39.8240 MHz|
10 dBm -
: 10
. s X
7 T et
f | 0B D1 2.064 L S R e
-10 dem: - T A 1
| |
-20 dBm -0
-30 dBn — T T N ' l
dm-- Ll e -20 TAT rb
-40 dom be |° f I i
-30 di
0gm YOS R ORISR SRS [SRTONSO S
-50 den -0
CF 6.405 GHz 10001 pts Span 100.0 MHz S0
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | -60 di
M1 1 6,389802 GHz 2.15 dém
Tl 1 6.3862619 GHz -2.28 dém Occ Bw 37.496250375 MHz
T2 1 6.4237581 GHz -1.65 dBm CF 5.965 GHZ 10001 pts Span 160.0 MHz
il ] QR e il ] [
Date: 12.MAY. 2025 19.37.06 Date: 12 MAY 2025 19.27.27

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<Multiple Carrier (X1 mode, Contiguous)>
<40MHz + 40MHz>

% O i i i
99% Occupied Bandwidth 26dB Bandwidth
Spectrum |“%’ Spectrum o
Ref Level 30.00 d8m Offset 26.54 dB & RBW 1 MHz Ref Level 26.54 dém  Offset 26.54 dB » RBW 1 MHz
o ate 20d8  SWT _ 10.1ms @ VBW 2 MHz _ Made Sweep o att 1008 SWT _ 10.1ms @ VBW 3 MHz _ Mode Sweep
(@ 1Pk view [@ 1Pk View
Mi[1] 0.43 dBm)| Mi[1] 27.40 dBm)|
6.1830680 GHZ| 20 6.1451280 GHz|
20 dBnm
Occ Bw 77.020297970 MHz| p2[1] 0.24 dB|
79.7760 MHz|
10 dBm: 10 di
M1
) - 2
ol WS L S S PR \ rv’\-ﬂw"\‘f”‘ [T ,«'\ D-dBm——n1 -0.524 dB
f 24 dom T T e B
-10 dem I / [ il “' v J'H L
| ! \ 10 4
20 dom | 4 l |
" " ekl 20 |
= ML
D2 -26.524 dBim t T
-40 dam o » | 3
50 dem ﬂim - st o ',J L . i
-60 dBm
50 d
CF 6.185 GHz 10001 pts Span 120.0 MHz
Marker 50
Type | Ref | Trc | X-value | __vvalue | Function | Function Result |
M1 1 6,183068 GHz -0.43 dBm L
TL 1 6.1465678 GHz -3.50 dém Occ Bw 7702029797 MHz 70
T2 1 5.2235881 GHz -2.41 dém CF 6.185 GH 10001 pt Span 320.0 MH,
- _ TZ' pis pan B
JL )| | CECRRRE ) JL )| [T )
Date: 9. MAY 2025 19:15:52 Date: 8 MAY 2025 1916:20

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number :
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>
<40MHz + 40MHz, Carrier 2>

% q . .
99% Occupied Bandwidth 26dB Bandwidth
Spectrum [“l;? Spectrum l“%‘.'
Ref Level 30.00 d&m Offset 23.22 dB & RBW 1 MHz Ref Level 30.00 d&8m Offset 2322 dB @ RBW 1 MHz
fo ALt 20 dB  SWT 10.1 ms & VBW 3 MHz Mode Swesp po ALt 20 dB  SWT 10.1 ms & VBW 2 MHz Mode Swesp
@ 1Pk View 1@ 1Pk View
M1[1] 2.55 dBm Mi[1] 24.14 dBm)|
6.18309800 GHZz 6.1451120 GHz|
20 dén Oce By 97.496250375 MHz 20 di D2[1] 0.26 dB|
39.8080 MHz
10 dem: -
10 di
0 " ‘A
| | van 1 2540 dem TN FF e W P
-10 dem: T f |
I |
-20 dBm -10 |‘
-30 d; /
i PR Y 0 d T IL
b2 -23 460 o L
-40 dBm | l' 4
-20 di +
PR .
500 | W SR UR—— [ TeSTo R ——
-60 dBn -0
CF 6.165 GHz 10001 pts Span 100.0 MHz S0
Marker
Type | Ref | Trc | X-value [ Y-value | Function | Function Result | -60 di
M1 1 6,183098 GHz 2.55 dBm
TL 1 6.1463219 GHz -2.11 dém Occ Bw 37.496250375 MHz
T2 1 6.1838181 GHz -1.23 dém CF 6.165 GHZ 10001 pts Span 160.0 MHz
il ] SRR e )il ] [
Date: 27.MAY.2025 22.50:24 Date: 27 MAY 2025 22.50.46

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<40MHz + 40MHz, Carrier 3>

% O i i i
99% Occupied Bandwidth 26dB Bandwidth
Spectrum |‘%? Spectrum o
Ref Level 30.00 dém Offset 23.22 dB & RBW 1 MHz Ref Level 30.00 dam Offset 23.22 dB & RBW 1 MHz
jo Att 20 dB SWT 10.1 ms & VBW 2 MHz  Mode Sweep po At 20 dB SWT 10.1 ms @ VBW 3 MHz  Mode Sweep
(@ 1Pk View [@ 1Pk View
M1[1] 2.03 dBm Mi[1] 24.03 dBm
6.19877100 GHz 6.1850960 GHz
20 dén Oce By 97.486251375 MHz 20 di D2[1] 0.63 dB|
39.7920 MHz|
10 dBm:
M1 di
- 10
o A X A
| | 0db D1 2.031 cbr AT L B
-10 dBmr f - [ 1
| |
-20 dBm -10
-30 dBr /
4o vy 20 d A L
-40 dBmr- D2 -2 |D 59 dBn r -A
-30 d
=0 dem e ASFRPRT FVEEPSNIT T [ENIPRE WO U]
-60 den -0
CF 6.205 GHz 10001 pts Span 100.0 MHz =0
Marker
Type | Ref | Trc | X-value [ Y-value | Function | Function Result | -60 df
M1 1 6.198771 GHz 2.03 dém
T1 1 6.1863019 GHz -2.31 dém Occ Bw 37.486251375 MHz
T2 1 6.2237881 GHz -1.56 dBm CF 6.205 GHz 10001 EIS Sgan 160.0 MHz
i ] W e i ] [T ]
Date: 27.MAY. 2026 2252.49 Date: 27 MAY 2025 225317

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number 1 A2-2 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>

<40MHz + 40MHz + 40MHz, Carrier 0+2>

o, q A A
99% Occupied Bandwidth 26dB Bandwidth
Spectrum [“l;? Spectrum {“%‘?
Ref Level 30.00 d&m Offset 23.22 dB & RBW 1 MHz Ref Level 28.22 dém Offset 23.22 d8 & RBW 1 MHz
o att 2008 SWT_ 10.1ms @ VBW 3 MHz _Made Swesp o At 1508 SWT_ 10.1ms @ VBW 3 MHz _ Mode Sweep
@ 1Pk View (@ 1Pk View
Mi[1] 1.29 dBm mi[1] 26.41 dBm)|
6.6299160 GHZ| 6.6250960 GHz
20 dén Occ B 76.996300370 MHz 20 dey D2(1] 1.01 dB
79.8080 MHz|
10 dem:
M 10 dbm
o V’ T A= =y \ o1 101
| DdBm——{°1 1.019.dBr
/ | W,
-10 dam: ‘!‘ \ J”' lr “ I"" ’\""’”1
-20 dBm If | Lo de ‘
|
30 dBm— + + 20 b |
” I
2 -24.931 dB T
-40 dBm | | i
30 dem
-50 dBm L i ! s
<60 dBn
-50 dBi
CF 6.665 GHz 10001 pts Span 120.0 MHz
Marker o0 b
Type | Ref | Trc | X-valus | Y-value | Function | Function Result |
M1 1 6629916 GHz 1.20 dBm
TL 1 6.6265438 GHz -1.65 dém Occ Bw 7699630037 MHz ~70 dBs
T2 1 6.7035401 GHz -0.68 dém CF 6.665 GHz 10001 ﬁ Span 320.0 MHz
st
) ] WD e )i [
Date: 28.MAY.2025 021521 Date: 28 MAY 2025 021548

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<40MHz + 40MHz + 40MHz, Carrier 1>

% O i i i
99% Occupied Bandwidth 26dB Bandwidth
Spectrum [‘%? Spectrum {“%?
Ref Level 30.00 dém Offset 23.22 dB & RBW 1 MHz Ref Level 28.22 dbm Offset 23.22 d8 & RBW 1 MHz
jo Att 20 d8  SWT 10.1 ms & VBW 2 MHz  Mode Sweep po Att 15 de  8WT 10.1 ms & VBW 3 MHz  Mode Sweep
@ 1Pk View (@ 1Pk View
M1[1] 0.23 dBm Mi[1] 26.44 dBm
6.70986200 GHZz 6.7051120 GHz
20 do Oce Bw 97.526247375 MHz 20 dey p2[1] 0.45 dp)
39.7920 MHz
10 dBm:
10 dBm:
o v = e
7 / 1 1 -0.059 der
0.05 S ey Wy B
-10 dem f \‘ IS K II’ reieaf '/
| |
-20 dem ! 10 day ‘ 1
230 din ™ " 20 dbs o t
56,058 d - s
-40 dBm D2 -26.050 di
-30 dBm | 4
-60 dBm
-50 dB
CF 6.725 GHz 10001 pts Span 100.0 MHz
Marker o
Type | Ref | Trc | X-value [ Y-value | Function | Function Result |
M1 1 6,709862 GHz 0.23 dém
T1 1 6.7062719 GHz -4.24 dém Occ Bw 37.526247375 MHz -70 dBs
T2 1 6.7437981 GHz -3.62 dBm CF 6.725 GHz 10001 pts SEan 160.0 MHz
i ] CHRE e J{ SRR W
Date: 28.MAY. 2025 02.12.45 Date: 28 MAY 2025 021408

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number

1 A2-3 of 36



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>
<40MHz + 40MHz + 40MHz + 40MHz, Carrier 0+2>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum [“%E' Spectrum o
Ref Level 30.00 d&m Offset 23.22 dB & RBW 1 MHz Ref Level 28.22 dém Offset 23.22 d8 & RBW 1 MHz
s ate 20de  SWT _ 10.1ms & VBW 3MHz _ Mods Swesp o At 1508 SWT_ 10.1ms @ VBW 3 MHz _ Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 6.03 dBm)| mi[1] 27.24 dBm)|
6.1B30720 GHz| 6.7150960 GHz|
20 dén Occ B 77.032296770 MHz 20 dey D2(1] 0.98 dp
79.8720 MHz|
10 dem: 10 db
T m
A e AT | AP ] m.nﬁ\fu‘,‘f
0 f‘ + -
] s
| rdBm——{01 0.192 dir
Ry f ‘\ HVA“WW\M ln'W‘\\w
-20 dBm ‘l Lo de ‘
R KWW 20 db i
M ke
-40 dom o D2 25808 dem—] T LL
-50 dBm "
WWM W‘ i
<60 dBn
-50 dB
CF 6.145 GHz 10001 pts Span 120.0 MHz
Marker 40 b
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 6,183072 GHz 6.03 dBm
TL 1 6.1065558 GHz 3.24 dBm Occ Bw 77.03229677 MHz -70 dBs
T2 1 6.1635881 GHz 437 dém CF 6.755 GHz 10001 pts Span 520.0 vHz
) ] W e il [

Date: 26.MAY.2025 01.08:22

Date: 28 MAY 2025 02 31.42

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<40MHz + 40MHz + 40MHz + 40MHz, Carrier 1+3>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum {“%? Spectrum {“%?
Ref Level 30.00 dBm  Offset 2322 dE » RBW 1 MHz Ref Level 30.00 dEm Offset 23.22 d& » RBW 1 MHz
o ate 20d8  SWT__ 10.1ms @ VBW 3 MHz _ Mode Sweep o att 20ds SWT  10.1ms & VBW 3 MHz  Mode Sweep
(@ 1Pk Viow (@ 1Pk view
Mi[1] 5.47 dBm M1 24.67 dBm)|
6.3498320 GHz| 6.0250960 GHZ|
20 g8y Occ B 77.008299170 MHzZ| 20 ds pz{1] 0.98 dp
79.8400 MHz|
10 dBy S —
PSRt Iy A VA | At e A 10 dby
0dem £ | ~ |
| .
1IN IL D1 2.402 dBr A AT e | A i It
|
0w ll | 0 dem /
f | \
20 dB ! 1 10 de 1
Noalheiat J— 20 dB: - |
D2 23536 dbm—| . c
-40 g8 ‘ | T
-0 dB
e b AP s [FPOTRRTTREITIT SRR
o0 den 40
CF 6.385 GHz 10001 pts Span 120.0 MHz 50 o8
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | -60 dB
M1 1 6,349832 GHz 5.47 dBm
T1 1 6.3465558 GHz 2.71 dém Occ Bw 77.00828917 MHz
T2 1 5.4235641 GHz 3.91 dem pan 320
- — CF 6.065 H'i 10001 ﬁ Span 320.0 MHz
il [ BERRRRE i [ EERRRRE

Date: 26.MAY 2025 01.12:24

Date: 28 MAY 2025 19.45.48

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number

1 A2-4 of 36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier (X1 mode, Non-Contiguous)>

<40MHz + 40MHz>

99% Occupied Bandwidth

26dB Bandwidth

Date: 9 MAY 2025 21:18.28

Date' 8 MAY 2025 211856

Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 26,62 dB & RBW 1 MHz Ref Level 26.62 dém Offset 26.62 dB8 & RBW 1 MHz
e Att 2008 SWT  10.1ms @ VBW 3 MHz Mode Sweep o Att 10d8 SWT _ 10.1ms @ VBW 3MHz _ Mode Sweep
@17k view (e 17k view
M1 0.00 dBm| Mi[1] 26.41 dBm|
6.56308800 GHZ| 20 di 6.5251440 GHz
20d8 Oce Bu 37.636236976 MHz, p2[1] 0.02 dp)
39.7440 MHz
10 d@ 10 dBs
0 dem
v . e
- o )1 -0.055 dbr
fm o oo PN e
-10 g -
I 10 db | |
-20 dB f ‘ ‘
Lo " J - . " 20 dB "
b2 26,055 dem—} ¥ o
-40 3 30 de | | i
e W] Lhmw. T |
-60 dai
50 dB
CF 6.545 GHz 10001 pts Span 100.0 MHz
Marker -60 dBs
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 6,563088 GHz 0.08 dBm
T 1 5.5262419 GHz -5.16 dBém Oce Bw 37.636236376 MHz 70 dex
T2 i 6.5638761 GHz -4.45 dBm CF 6.545 GHz 10001 pis Span 160.0 MHz
_— —
[ )i ] ] [ )i ] G e
Date: §.MAY 2025 21:17.07 Date: 8 MAY 2025 21:17.33
Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 26,62 dB & RBW 1 MHz Ref Level 26.62 dém Offset 26.62 dB8 & RBW 1 MHz
e Att 2008 SWT  10.1ms @ VBW 3 MHz Mode Sweep o Att 10d8 SWT _ 10.1ms @ VBW 3MHz _ Mode Sweep
Pk Vigw
Mi[1] 0.73 dBm| mil11 26.90 dBm
. 6.83985200 GHz 20 dB 6.8351280 GHz
20 diy Oce B 37.646235376 MHz, p2[1] 0.90 dB)
39.7760 MHz|
10 db: 10 db:
M1
0 dem: -
v e R At ndim 1 Bi
;f hi 079z g8 [ e e B
-10 d8 y i Il
-20 dB f I‘
| — e T
b
-40 6B 4
50 dB ‘ .
-60 dai
50 dB
CF 6.855 GHz 10001 pts Span 100.0 MHz
Marker -60 dBs
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 6,839852 GHz -0.73 dBm
T 1 5.8362119 GHz -5.76 dém Oce Bw 37.646235376 MHz 70 dex
T2 i 6.6738501 GHz -5.27 dBm CF 6.855 GHz 10001 pis Span 160.0 MHz
_— — —
L )i ) [N T L Jj

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number 1 A2-5 of 36



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier (X2 mode, Non-Contiguous)>

<40MHz + 40MHz, Carrier 2 and 3>

0/ . - -
99% Occupied Bandwidth 26dB Bandwidth
Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 26,62 dB & RBW 1 MHz Ref Level 30.00 dém Offset 26.62 dB8 & RBW 1 MHz
e Att 2008 SWT  10.1ms @ VBW 3 MHz  Mode Sweep o Att 2008 SWT  10.1ms @ VBW 3 MHz Mode Sweep
@ 1Pk View @ 1Pk View
M1[1] 5.45 dBm Mi[1] 21.07 dBm
6.56311800 GHz| 6.5251280 GHz
20d8 Oce Bu 37.516248375 MHz, 20 de p2[1] 0.15 dp)
39.7760 MHz|
10 d@
L m e | pereane AR 10 da
0 deém g r D1 5.450 dBm 7t
I’ P i i fwﬂ,,hl
0dem
-10 des i ’ \
-20 by | -10 | !
O O S " J I
-20.dBm———r> 50550 dpr - -
-40 By J
e
-50 dB
- 40
CF 6.545 GHz 10001 pts Span 100.0 MHz 50 o8
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | -60 dB
M1 1 6,563118 GHz 5.45 dBm
T1 1 6.5263119 GHz 0.54 d8m Occ Bw 37.516248375 MHz
T2 1 6.5638281 GHz 1.51 dBm CF 6.545 GHz 10001 ﬁ Span 160.0 MHz
— —
L )il ) (] [ )jl ] [
Date: 13 MAY 2026 20:59:09 Date’ 13 MAY 2026 205825
Spectrum o Spectrum o
Ref Level 30.00 d&m Offset 26,62 dB & RBW 1 MHz Ref Level 30.00 dém Offset 26.62 dB8 & RBW 1 MHz
e Att 2008 SWT  10.1ms @ VBW 3 MHz  Mode Sweep o Att 2008 SWT  10.1ms @ VBW 3 MHz Mode Sweep
Pk View
Mi[1] 104 dBm mi[1] 21.92 dBm
4 6.87305800 GHz 6.8350800 GHz|
20 oy Oce By 97.516248375 MHz| 20 db: p2[1] 0.55 dB|
39.8720 MH2z|
10 de: .
. e e s Pt 10 d
m
i ' e I
0dem T :
-10 des } ! | \
-20 by { -10 T
b D2 -21.084 dBy =
-40 By J )(
WWM b il it
-50 dB
- 40
CF 6.855 GHz 10001 pts Span 100.0 MHz 50 o8
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | -60 dB
M1 1 6,873058 GHz 4.94 dBm
T1 1 6.8362819 GHz 0.56 dBm Occ Bw 37.516248375 MHz
T2 1 6.8737981 GHz 1.26 dBm CF 6.855 GHz 10001 ﬁ Span 160.0 MHz
_ — —
L Jil J [ BEEEREE ] L 1 ) [ BEEEREE ]
Date: 13 MAY 2026 20:56:03 Date’ 13 MAY 2026 205618

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300

Page Number

: A2-6 of 36




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR250408001B

<Multiple Carrier (X2 mode, Non-Contiguous)>

<40MHz + 40MHz + 40MHz, Carrier 0+2 and 1>

99% Occupied Bandwidth

26dB Bandwidth

Ref Level 30,00 dém

(=)

Offset 26.62 0B & RBW 1 MHz

Ref Level 30.00 dém

(®)

Offset 26.62 b @ RBW 1 MHz

DCate: 13 MAY. 2025 18:53:53

w Att 20d8  SWT 10.1 ms & VBW 3 MHz  Mode Sweep j» Art 15 d8  SWT 10.1 ms & VBW 3 MH2  Mode Sweep
@17k view [@ ik View
mM1[1] 3.83 dBm M1[1] -22.40 dBm|
6.56307800 GHZ 6.5251440 GH2
20 Occ By 37.556244376 MHzZ o0 d h2[1] 0.25 dB|
39.7600 MHZ|
10 d T
10 di
o ! R R,
/ )1 3.873
| \| ad 1 oy 1
-10 d i f 1
! |
20 da -10d +
N 4 / |
-20 de — = 3
T ¥ x
40 d ‘ i
d |
30 t
50 PSRRI RN (RO et A i
-60 de Ao
-50
CF 6.545 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | 60 di
ML 1 5.563078 GHZ 3.83 dem
Tl 1 6.5262819 GHz =1.16 dBm Occ Bw 37556244376 MHz
T2 1 6.5638381 GHz -0.23 dBm

CF 6.545 GHz

10001 pts
—

L JL

Date: 13.MAY 2025 18:5418

8pan 160.0 MHz

spectrum |

(=]

Ref Level 30,00 dém
bo AL 20 dB

Offset 26.62 dB w RBW 1 MHz
SWT  10.1ms @ VBW 3 MHz

Mode Sweep

Spectrum

=

Ref Level 30,00 dém

Offset 26.62 dB & RBW 1 MHz

1

Date 13 MAY 2025 20:01:36

J

p Att 15de  SWT 10.1 ms & VBW 3 MHz Mode Sweep
@17 view [@ 17k view
M1[1] 3.95 dBm| mil1] 22.70 dBm)
. 6.68096000 GHz 6.6651120 GHz
Occ By 37.496250375 MHz 20 di p2(1] 0.10 dB
0 . 39,7760 MHZ]
12| 10
0d LA Fn frienedr
\ D1 3.642 d
10 0 da: f
-20 -10 |‘ i
S R | |
20 r3
a0 | ’
-30 d J
50 dy P " u“ Y TP i
a0 -40
=50 di
CF 6.685 GHz 10001 pts Span 100.0 MHz
Marker
Type | Ref | Tre| X-value | v-value | Function | Function Result | “E0di
1 6.68086 GHz 3.95 dém
T1 1 66662619 GHz -0.62 dém Occ Bw 37496250375 MHz
T2 1 6,7037781 GHz -0.12 dém CF 6.685 GHz 10001 pts Sﬂnn 160.0 MHz
L JL J Qurnnnnp W JU J ARRRRRRT
Date: 13 MAY.2025 19.56.32 Dale: 13 MAY.2025 18.5555
o
Spectrum o Spectrum s
Ref Level 30.00 dsm  Offset 25.62 0B w RBW 1 MHZ Ref Level 30,00 dom  Offset 26.62 36 & RBW 1 MHz
o ALt 20 dB. SWT 10,1 ms & VBW 3 MHZ Mode Sweep o Att 15d8  SWT 10.1 ms & VBW 3 MHz Mode Sweep
[@ 1Pk view @ 17k view
Mi[1] 9.5 dBm) Mil1]
687308800 GHz,
20 Oce Bw 37.546245375 MHz| 20 p2[1] 0.01 dB|
39.8080 MHz|
10 d
2 10
1,
5 e \./\/1'
/ | Y TS el A7
-10
/ f
\ | |
20 d -10 d&:
4 | o j !
A
-20 da: * P
-40 ‘
-30 de
50 ———————y Vabmbssnehinrdiswndblsnuiste
-40 dee
-60
CF 6.855 GHz 10001 pts Span 100.0 MHz. 50 da
Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | -60 dé:
M1 1 6.8730BB GHz 3.35 dBm
T1 1 6.8362619 GH2 -1.10 dam oce Bw 37.546245375 MH2z
T2 1 £.8738081 GHz -0.41 dBm

CF 6.B55 GHz

10001 pts

Cale: 13, MAY.2025 20,0216

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier (X2 mode, Non-Contiguous)>

<40MHz + 40MHz + 40MHz + 40MHz, Carrier 0+2 and 1+3>

99% Occupied Bandwidth

26dB Bandwidth

[ I

Date: 13.MAY 2025 03 46:09

oo oo
Spectrum 2 £ m 2
Ref Level 30.00 dém  Offset 26,62 dB & RBW 1 MHz Ref Level 2662 dEm  Offset 26.62 d8 & RBW 1 MHz
o att 208 SWT  10.1ms @ VBW 3 MHz  Mode Sweep o Att 10de  SWT _ 10.1ms @ VBW 3 MHz _Mode Sweep
@17k View [@ 1Pk View
Mi[1] 0.63 dBm)| Mi[1] 25.62 dBm)|
. 6.56305800 GHZ| 20 6.5251440 GHz
20 Oce By 37.616238376 MHz p2[1] .15 dB)
39.7600 MHz|
10 dif 10 di
o
Odenr 101 0.522 dBm
o
o fN P \
- T
10 dB 1
= ‘ 1
" boibdiani - -20 i
D2 78 dBnr x L,%‘
40 d -30 d T
e n-uJ \Lur s LM
<60 d
50 dB
CF 6.545 GHz 10001 pts Span 100.0 MHz
Marker -60
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 6.563058 GHz 0.63 dBm -
T 1 6.5262519 GHz -4.75 dm Oce Bw 37.616238376 MHz 7o
T2 1 6.5638681 GHz -3.73 dBm CF 6.545 GHz 10001 Els SEBH 160.0 MHz
Date: 13.MAY 2026 03 40:39 Date’ 13 MAY 2025 034115
oo oo
Spectrum 2 £ m 2
Ref Level 30.00 dém  Offset 26,62 dB & RBW 1 MHz Ref Level 2662 dEm  Offset 26.62 d8 & RBW 1 MHz
o att 208 SWT  10.1ms @ VBW 3 MHz  Mode Sweep o Att 10de  SWT _ 10.1ms @ VBW 3 MHz _Mode Sweep
@17k View [@ 1Pk View
Mi[1] 0.86 dBm| mi[1] 25.48 dBm
. 6.62985200 GHZ| 20 6.6251280 GHz
20 Oce By 97.606239376 MHz| p2[1] 0.02 dB|
39.7760 MHZz
10d 10 di
M1
Ly ol
o
= T san
f«. ¥ ordem==={01 0.743 dBn e e
=10 df | l
10 dB !
20 ’ 1
el RO ™ " 20 T
- ¥ e
o . . i
= .WWMM MWM
<60 d
50 dB
CF 6.645 GHz 10001 pts Span 100.0 MHz
Marker -60
Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 6629852 GHz 0.86 dBm -
T1 1 6.6262219 GHz -3.86 dBm Occ Bw 37.606239376 MHz -70
T2 1 6.6638281 GHz -3.47 dBm CF 6.645 GHz 10001 Els SEBH 160.0 MHz
Date: 13.MAY 2026 034215 Date’ 13 MAY 2025 034316
oo oo
Spectrum £ pectrum £
Ref Level 30.00 dém Offset 26,62 dB » RBW 1 MHz Ref Level 30,00 dEm Offset 26.62 d& » RBW 1 MHz
o att 20d8  SWT _ 10.1ms @ VBW 3 MHz _ Mode Sweep o Att 15d8  SWT  10.1ms @ VBW 3 MHz Mode Sweep
@17k View (@ 1Pk View
Mi[1] 2.46 dBm| mi[1] 23.86 dBm
B 6.72986200 GHz 6.7251120 GHz|
20 Oce By 3 6 6 MHz| 20 di p2[1] 0.46 dB|
39.8240 MHZz
10d
M1 10 d
0 — -
f i 0db D1 2.253 dBm S P, i
.10 df i 7 i ]
-20 -10 l’ 1
—_ " s ) |
-20 de o
0 D2 -23.747 dBrr x b
a0 | | 1
s e R ST Ao | - b
60 di -40
CF 6.745 GHz 10001 pts Span 100.0 MHz =0
Marker
Type | Ref | Tre | X-valug | Y-valug |__Function | Function Result | -600 d
M1 1 6,729862 GHz 2.46 dBm
TL 1 6.7262519 GHz -2.08 dBm Occ Bw 37.566243376 MHz
T2 1 6.7638181 GHz -1.40 dBm CF 6.745 GHz 10001 pts Span 160.0 WHz

| It

Date: 13 MAY 2025 03 4530

TEL : 408 9043300

Page Number : A2-8 of 36




swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

Spectrum o Spectrum o
Ref Level 30.00 dem  OFfset 2662 08 @ RBW 1 MHz Ref Level 30,00 dBm  Offset 26.62 d8 & RBW 1 MHz
e ate 2008 SWT  10.1ms @ VBW 3MHz Mode Sweep o Att 1508 SWT_ 10.1ms @ VBW 3 MHz _ Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 1.90 dBm Mmi[1] 25.06 dBm
6.85100000 GHz| 6.8350640 GHz
20d8 Oce Bu 37.566243376 MHz 20 de p2[1] 0.63 dp)
39.8560 MHz|
10 d@
M1
10 de
0 dem 53 .S . A‘E:
/ D1 2.003 dbr }
1 Ly ¥ L L
0w ] 0 dbm ; < |
20 dB ii 10 de [’ ﬂ
- i | 4 n adid |
-20 dB A
1T b
2 23997 }
-40 B o | o I' i
=30 des
S0 | S TR OT———" bt i
o s 40
CF 6.855 GHz 10001 pts Span 100.0 MHz 50 o8
Marker
Type | Ref | Tre | X-value | Y-value | _Function | Function Result | -60 dB
M1 1 6.851 GHz 1.90 dBm
T1 1 6.8362519 GHz -2.79 dém Occ Bw 37.566243376 MHz
T2 1 6.8738181 GHz -2.05 dBm CF 6.855 GHz 10001 ﬁ Span 160.0 MHz
[ i J [ [ )il SARRRRED e
Date: 13.MAY. 2025 03 44:43 Date: 13 MAY 2025 03 45:04

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

Test Result of Power Spectral Density|
<Single Carrier, X1 mode>

<40MHz>

Maximum Power Density Plot (dBm/MHz)

Spectrum | 7

Ref Level 30.00 dm  Offset 23.22 dB = RBW L MHz

o ALt 20 0B @ SWT 20ms @ VBW 3 MHz  Mode Sweep
Count 100/100

[@1Rm AvgPwr

Mi[1] 6.06 dBm)|
6.4049000 GHz

|
-30 dim 1

-50 dém

50

CF 6.405 GH: 1001 pt: S 100.0 MH:
z pts pan )
[TIERREE

Date. 12 MAY 2026 19.36.50

TEL : 408 9043300 Page Number 1 A2-10 of 36




swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier (X1 mode, Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/MHz)

Reflevel 30.00 dBm  Offsel 26,62 d& = RBW 1 MHz

o Att 20 0B @ SWT 20 ms @ VBW 3 MHz  Mode Sweep
SEL Count 100/100

[@1Rm AvgPwr

M1[1] 8.97 dBm)|
6.681620 GH;
20

CF 6.705 GHz 1001 pts Span 120.0 MHz

DCale: 9.MAY.2025 20.58.07

TEL : 408 9043300 Page Number 1 A2-11 of 36




swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>
<40MHz + 40MHz, Carrier 2>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dém Offset 23
lo Att 20dB @ SWT

SEGL Count 1004100

[@17m AvgPwr

22 0B @ RBW 1 MHz
20ms @ VBW 3 MHz  Mode Sweep

MLl 3.62 dBm|
6.1772900 GHz
20

ST . S

-50 dBm

&0 dBm

CF 6.165 GHz 1001 pts

Span 100.0 MHz

Date: 17.MAY. 2025 00.39.58

<40MHz + 40MHz, Carrier 3>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dém Offset 23
lo Att 20dB @ SWT

SEGL Count 1004100

[@17m AvgPwr

22 0B @ RBW 1 MHZ
20ms @ VBW 3 MHz  Mode Sweep

MIL1] 3.86 dBm
6.4081000 GHZ]
20

10 d

adn

JRSSENEE I S

10 dem ! - ]

1
-20 dam

-30 dBm

-40 dam

50 dBm

&0 diBn

CF 6.4D5 GHz 1001 pts Span 100.0 MHz

Date: 17.MAY.2026 00.44:26

TEL : 408 9043300 Page Number 1 A2-12 of 36




swasrancas. FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>

<40MHz + 40MHz + 40MHz, Carrier 0+2>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dém

(=]

SGL Count 100/100
[0 17m AvgPwr

ko ALt 20d8 » SWT

Offset 23.22 o & RBW 1 MHz
20ms @ VBW 3 MHz  Mode Sweep

20 dBm

10 dem

MI[1]

5.39 dBm)|
6.588380 GHZ

GF 6.565 GHz

1001 pts

Cate: 16 MAY 2025 23:20:51

Span 120.0 MHz
A,
(LU

<40MHz + 40MHz + 40MHz, Carrier 1>

Maximum Power Density Plot (dBm/MHz)

Spectrum #

Ref Level 30,00 dBm

@

SGL Count 100/100
[eT7m mvgrwr

Offset 25,54 0B & RBW L MHz
ko Att 20 B @ SWT

20ms @ VBW 3MHz  Made Sweep

MLI1]

5.02 dBm)|
6.0326100 GHz

CF 6.045 GHz

1001 pts

Span 100.0 MHz

DCale: 9.MAY 2025 23.51:22

TEL : 408 9043300

Page Number

1 A2-13 of 36



swasrancas. FCC RADIO TEST REPORT

Report No

. : FR250408001B

<Multiple Carrier (X2 mode, Contiguous)>

<40MHz + 40MHz + 40MHz + 40MHz, Carrier 0+2>

Maximum Power Density Plot (dBm/MHz)

=

jo Att 20 d8 = SWT
SGL Count 100/100

Ref Level 30.00 dBm  Offset 23,22 d8 & RBW 1 MHz

20 ms @ VBW 3 MKz Mode Sweep

[@1m avgPwr

20

Mi[1]

+.69 dBm
6.632270 GH2|

-60

CF 6.665 GHz

1001 pts

Span 120.0 MHz

Date. 17.MAY 2025 00.02.42

<40MHz + 40MHz + 40MHz + 40MHz, Carrier 1+3>

Maximum Power Density Plot (dBm/MHz)

=)

fo Att 20 dB e SWT
SGL Count 100/100

Reflevel 30.00 dBm  Offsel 23.22 0B w RBW L MHz

20ms @ VBW 3MHz  Mode Swasp

[@1Rm Avgrwr

M1[1]

4.71 dBm)|
6.652310 GHZ|

e T — DN, JSISN S

GF 6.645 GHz

1001 pts

Span 120.0 MHz

Date 16 MAY 2025 23:58:23

TEL : 408 9043300
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swasrancas. FCC RADIO TEST REPORT

Report No. : FR250408001B

\In-Band Emissions (Channel Mask)

<Single Carrier, X1 mode>

EUT Mode 40MHz

Plot on Channel 5965 MHz

Plot on Channel 6165 MHz

( it J

Date: 12 MAY 2025 19.27:53

Plot on Channel 6405 MHz

Spectrum n‘? Spectrum ué]
Ref Level 20.00 dem  Offset 32.25 d8 Mode Auto Sweep Ref Level 20.00 dBm  Offset 32.25 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit heck PAES Limit heck PAFS
10 daraes 10 daraes
B fr \ E |r T
-10 di -10d it
! \
-20 di — -J! — -20 di — "F 1" —
-30 df =l 30 d T T _
] — ] |
- T T o e T e—
Soden = SUden —
-60 d -60 d
-70 d -70 d
CF 5.965 GHz 1001 pts Span 159.296 MHz CF 6.165 GHz 1001 pts Span 159.232 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 1.81dBm RBW 1.000 MHz Peak Power 2.10 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-79,648 MHz -59.736 MHz 1.000 MHz 5.88501 GHz -47,05 dbm -48.86 dB -8.86 dB -79,616 MHz -59.712 MHz 1.000 MHz 6.08610 GHz -47 68 dbm -49.768 dB
-59.736 MHz -39.824 MHz 1.000 MHz 5.90534 GH2 -47.21 dBém -49.02 d8 -9.06 dB -59.712 MHz -39.808 MHz 1.000 MH2 6.10537 GH2 -47 81 dBm -49.90 dB
-39,824 MHz -20.912 MHz 1.000 MHz 5.92526 GHz -45,42 dBm -47.23 dB -19,26 dB -39,808 MHz -20.904 MHz 1.000 MHz 6.12527 GHz -46,19 dBm -48.29 dB
20912 MHz | -19.912 MHz 1.000 MHz 5.94500 GHz -24.75 dBm -26.56 db -24.89 dB 20,904 MHz | -19.90¢ MHz 1.000 MHz 6.14501 GHz -24.45 dBm -26.55 dB
19,512 MHz 20.912 MHz 1.000 MHz 5.98563 GHz -42,11 dbm -43.92 db -25.59 db 19,504 MHz 20,904 MHz 1.000 MHz 6.18562 GHz -41,70 dbm -43.80 db
20,912 MHz 39.824 MHz 1.000 MHz 6.00474 GHz -45.38 dém -47.16 d& -19.23 dA 20,904 MHz 39.808 MHz 1.000 MHz 6.20313 GHz -45.29 dém -47.30 dB
39,824 MHz 59.736 MHz 1,000 MHz. 6.02466 GHz -47.16 dém -48.97 d -9.02 dB 39,808 MHz 59.712 MHz 1.000 MHz 6.22463 GHz -48.43 dém -50.58 dB
59,736 MHz 79,648 MHz 1.000 MHz 6.02657 GHz -47.13 dBm . 59,712 MHz 79.616 MHz 1.000 MHz 6.22559 GHz -48,39 dBm -50.49 d

Spectrum n‘?
Ref Level 20.00 dem  Offset 32.25 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
Limit heck PAES
10 daraes
B = e
0 f T
-10 d 1
i I
20 df — f L - -
30 d — { T —
20 d B — =
“SUrdeT —
60 d
70 di
CF 6.405 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None
Peak Power 2.94 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-79.584 MHz -59.688 MHz 1.000 MHz 6.32550 GHz -48,38 dbm -51.32 dB 11,32 dB
-59.688 MHz -39.792 MH2 1.000 MHz 6.34539 GH2 -48,59 dBm 5153 d8 -11.53 dB
-39,792 MHz -20.856 MHz 1.000 MHz 6.36529 GHz -46.64 dBm -49.57 dB -21.61d8
20,896 MHz | -19.896 MHz 1.000 MHz 6.38502 GHz -23.77 dBm -26.71 dB -25.04 dB
19,896 MHz 20656 MHz 1.000 MHz 6.42581 GHz -42.,62 dbm ~45.76 db -27 42 db
20,896 MHz 39.792 MHz 1.000 MHz 644327 GHz -46.80 dBm -49.74 d& -22.38 dB
39,792 MHz 59.688 MHz 1.000 MHz 6.46445 GHz -49,90 dBm -52.83 dB -12.98 dB
59,688 MHz 79,584 MHz 1.000 MHz 6.48355 GHz -49,81 dBm 2.75 -12.75 db
)i T T T —

Date: 12 MAY 2025 193741

( )

Date: 12 MAY 2025 19.32:08

TEL : 408 9043300

Page Number 1 A2-15 of 36




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR250408001B

Plot on Channel 6545 MHz
Spectr

Ref Level 20.00 dBm
SGL Count 100/100

Offset 32.25 d8 Mode Auto Sweep

Plot on Channel 6685 MHz
pectrum

(=)

Ref Level 20.00 dBm
SGL Count 100/100

Offset 32.25 dB

Mode Auto Sweep

[@1Rm AvgPwr [@1Rm AvgPwr
Limit gheck PABS Limit gheck PARS
10 dB26E 10 dB26E
od ff r od
-10 d ‘lk -10 di
20 _ J[ ‘ _— 20d —
-30 d . J i -30 di e =
B - __ e ~
p " T
60 df 60 df
70 di 70 di
GF 6.545 GHz 1001 pts Span 159.168 MHz | [ GF 6.685 GHz 1001 pts Span 159.36 MHz

Spectrum Emission Mask Standard: None

Peak Power 1.74 dBm

RBW 1.000 MHz

Spactrum Emission Mask
Peak Power 2.15 dBm

Standard: None

RBW 1.000 MHz

( 1 J

Date: 12 MAY 2025 20:08:43

Plot on Channel 6855 MHz
Spectr

Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit |
-79.584 MHz | -59.688 MHz 1.000 MHz 6.48507 GHz ~49,43 dBm S1.17 dB IL.17d8 -79.680 MHz | -59.760 MHz 1.000 MHz 6.61269 GHz ~49,33 dBm -S1.48 dB 114808
-59,686 MHz | -39.732 MHz 1,000 MHz 643533 GHz -49,36 dBm -51.10 dB -11.15dB 59,760 MHz | -39.840 MHz 1.000 MHz 6.62532 GHz -49,33 dBm -51.54.dB -11.53 dB
-39,792 MHz | -20.896 MHz 1,000 MHz 6.50529 GHz -46,70 dBm -48.43 dB -20.47 dB -39,840 MHz | -20.920 MHz 1.000 MHz 6.64524 GHz -46,89 dBm -49.04 db -21.07 dB
-20.896 MHz -19.896 MHz 1.000 MHz. 6.52502 GH2 -24.34 dém -26.08 d8 -24.41 dB -20.920 MHz -19.920 MHz 1.000 MH2 6.66500 GH2 -24.53 dém -26.68 dB -25.01 dB

19,896 MHz 20.896 MHz 1.000 MHz 6.56581 GHz -41,40 dBm -43.14 dB 2481 dB 19,920 MHz 20.920 MHz 1.000 MHz 6.70584 GHz 41,81 dBm -43.96 dB -25.63 B
20,896 MHz 30,762 MHz 1.000 MHz 6.58327 GHz -45,14 d&m -46.87 dB -19.51d8 20,920 MHz 30,840 MHz 1.000 MHz 6.72332 GHz -46,03 d&m -48.19.dB -20.83 dB
39,792 MHz 59.688 MHz 1,000 MHz 6.60461 GHz -49,11 dBm -50.85 dB -10.90 dB 39,840 MHz 59.760 MHz 1.000 MHz 6.74468 GHz -50.43 dBm -52.59 dB -12.63 dB
50,688 MHz 79,584 MHz 1,000 MHz 660403 GHz -49,05 dBm -50.78 dB -10.73 dB 59,760 MHz 79,680 MHz 1.000 MHz 6.74464 GHz -50.38 dBm -52.54 dB -12.54 dB

Ref Level 20.00 dBm
SGL Count 100/100

Offset 32.25 d8 Mode Auto Sweep

(@ 1°m AvgPwr

Limit ¢heck

10 dBrm2od

0de

-10 df

-20 df

-30 df

40 der

S0 =

80 df

=70 d

CF 6.855 GHz 1001 pts

Span 159.296 MHz

Spectrum Emission Mask Standard: None

Peak Power 2.13 dBm

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
79,648 MHz | -59.736 MHz 1.000 MHz 6.79487 GHz -50.22 dBm -52.35 dB
59,736 MHz | -39.824 MHz 1,000 MHz 6.73534 GHz -50.24 dBrm -52.37 dB
-39,824 MHz | -20.912 MHz 1,000 MHz 6.81526 GHz -46,86 dBm -48.99 dB
-20.912 MHz -19.912 MHz 1.000 MHz. 6.83500 GH2 -24.28 dém -26.41 d8

19,912 MHz 20.912 MHz 1.000 MHz 6.87563 GHz 4187 dBrm ~44.00 dB
20912 MHz 30,824 MHz 1.000 MHz 6.89330 GHz -46,29 d&m 4851 dB
39,524 MHz 59.736 MHz 1,000 MHz 6.91466 GHz -50,84 dBm -52.97 dB
59,736 MHz 79,648 MHz 1,000 MHz 6.91577 GHz -50.77 dBm -52.90 dB

( 1 J

Date: 12 MAY 2025 20:14:25

( It

Date: 12 MAY.2025 20:11:30
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swasrancas. FCC RADIO TEST REPORT Report No. : FR250408001B

<Multiple Carrier, X1 mode>

EUT Mode Contiguous 40MHz + 40MHz

Plot on Channel 5965 MHz + 6005 MHz Plot on Channel 6165 MHz + 6205 MHz

pectrum - pectrum -
RefLevel 20.00 dBm  Offset 3557 d8 Mode Auto Sweep RefLevel 20.00 dBm  Offset 35.57 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit heck PAES Limit heck PAFS
10 daraes 10 daraes
0 de —— 0 de - e o
= I T 7]
-10 di 1 -10 di \
o0 d ‘ — 20 d — [ —
-30 df o | e 30 ds P | S
L ] Lo
=Serde SereT
-60 d -60 d
-70 d -70 d
CF 5.985 GHz 1001 pts Span 319.104 MHz CF 6.185 GHz 1001 pts Span 319.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.22 dBm RBW 1.000 MHz Peak Power -0.21 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  aLimit |
-150.552 MHz | -110.664 MHz 1.000 MHz 5.85720 GHz -48,80 dBm -48.67 db 8,67 dB -150.552 MHz | -110.664 MHz 1.000 MHz 6.06262 GHz -48,96 dBm -48.75 dB -8.75 0B
-119.664 MHZ -79.776 MHz 1.000 MHz 586613 GH2 -49.01 dBém -48.79 d8 -9.03dp -119.664 MHZ -79.776 MHz 1.000 MH2 6.06550 GH2 -49.32 dBm -49.11 dB -0.16 dB
-79,776 MHz -40.888 MHz 1.000 MHz 5.92499 GHz -44,37 dBm -44.15 dB -20,21d8 -79,776 MHz -40.888 MHz 1.000 MHz 6.12499 GHz -41,99 dBm -41.78 dB -17.85 dB
40,885 MHz | -39.888 MHz 1.000 MHz 5.94495 GHz -30,47 dBm -30.25 db -26.92 dB 40,885 MHz | -39.888 MHz 1.000 MHz 6.14495 GHz -28,79 dBm -26.59 dB -25.25dB
39,688 MHz 40,650 MHz 1.000 MHz 6.02505 GHz -29,44 dbm -29.22 db -25.69 db 39,688 MHz 40,650 MHz 1.000 MHz 6.22505 GHz -29,73 dbm -28.53 db -26.15 cB
40,888 MHz 79.776 MHz 1.000 MHz 6.06429 GHz -48.75 dBm -48.53 d& -20.63 dB 40,888 MHz 79.776 MHz 1.000 MHz 6.26333 GHz -48.,59 dém -48.30 dB -20.68 dB
79.776 MHz | 119.664 MHz 1.000 MHz 6.10450 GHz -49,25 dBm -49.03 dB -9.08 dB 79776 MHz | 119664 MHz 1.000 MHz 6.30387 GHz -49,02 dBm -48.82 dB -9.06 db
119,664 MHz | 159.552 MHz 1.000 MHz 6.13386 GHz -48,91 dBm 119,664 MHz | 159.552 MHz 1.000 MHz 6.31152 GHz -48.,92 dBm -48.72 dB -8.72 db

L it J

Date: 9 MAY 2025 185750

L it J

Date: 9 MAY 2025 191638

Plot on Channel 6365 MHz + 6405 MHz

ectrum -
RefLevel 20.00 dBm  Offset 3557 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
Limit heck PAES
10 daraes
0 r Iy v \l
-10 di | 1
-20 di — { —
304 ——— - - —
60 d
70 di
CF 6.385 GHz 1001 pts Span 318.976 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.66 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit |
-150.488 MHz | -119.616 MHz 1.000 MHz 6.24991 GHz -49,26 dBm -48.60 dB -8.60 dB
-119.616 MHz -79.744 MHz 1.000 MHz 6.26554 GH2 -49.43 dBm -48.77 d8 -8.81dp
-79.744 MHz -40.872 MHz 1.000 MHz 6.32501 GHz -42,88 dBm -42,22 dB -18,28 dB
40,872 MHz | -39.872 MHz 1.000 MHz 6.34496 GHz -28,70 dBm -28.04 dB -24.71dB
39,672 MHz 40672 MHz 1.000 MHz 6.42504 GHz -29.25 dbm -20.58 db -25.26 db
40,872 MHz 79.744 MHz 1.000 MHz 6.44499 GHz -43.73 dBm -43.07 d8 -19.13 dB
79.744 MHz 119.616 MHz 1,000 MHz. 6.50446 GHz -50.11 dBm ~49.45 dB -9.50 dB
119,616 MHz | 159.488 MHz 1.000 MHz 6.53157 GHz -49,56 dBm

L it J
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Report No. : FR250408001B

Plot on Channel 6545 MHz + 6585 MHz

Plot on Channel 6685 MHz + 6725 MHz

( 1 J

Date: 9. MAY 2025 20:52.04

Plot on Channel 6815 MHz + 6855 MHz

Spectri uél pectrum 'Iv'-l
RefLevel 20.00 dem  Offset 35.65 d2 Mode Auto Sweep Ref Level 20.00 dem  Offset 35.65 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr (@ 1°m AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
10 dom2es 10 dom2es
0ds 0ds
w B T
-10 df - -10 d - r
I
-20 d - -20 d - J —
-30 di " -30 di = J -
40 C - 40081 — | =
" | e S L
e =Strem
-60 d -60 d
70 d 70 d
CF 6.565 GHz 1001 pts Span 318.848 MHz CF 6.705 GHz 1001 pts Span 318.976 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.29 dBm RBW 1.000 MHz Peak Power 0.22 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |
-159.424 MHz | -119.560 MHz 1.000 MHz 6.42901 GHz -49,41 dBm -49.11 db 9.11d8 -159.480 MHz | -119.616 MHzZ 1.000 MHz 6.58235 GHz -48,69 dBm -46.91 dB
-119.566 MHz | -79.712 MHz 1,000 MHz 644553 GHz -49,64 dBm -43.35 dB -9.40 dB -L19.616 MHz | -79.744 MHz 1.000 MHz 6.53554 GHz -48,84 dBm -42.06 dB
-79.712 MHz | -40.856 MHz 1.000 MHz 6.48577 GHz -48,55 dbm -48.25 db -20.,35 db -79.744 MHz | -40.872 MHz 1.000 MHz 6.62542 GHz -48,41 dbm -48.63 db
-40.856 MHz -39.856 MHz 1.000 MHz. 652498 GH2 -27 .84 dém 2754 d8 -24.21 dB -40.872 MHz -39.872 MHz 1.000 MH2 6.66496 GH2 -27 .65 dém -27.88 dB
39,856 MHz 40,856 MHz 1.000 MHz 6.60502 GHz -29,35 dBm -29.06 dB -25.72 dB 39,672 MHz 40,872 MHz 1,000 MHz 6.74504 GHz -29.60 dBm -29.82 dB
40,856 MHz 79.712 MHz 1,000 MHz 6.64301 GHz -48,93 dBm -48.64 db -20,60 dB 40,872 MHz 79.744 MHz 1.000 MHz 6.78458 GHz -49,47 dBm -49.59 dB
79712 MHz | 119.568 MHz 1,000 MHz 6.63409 GHz -49,43 dBm -43.16 dB -9.33 dB 79744 MHz | 119616 MHz 1.000 MHz 6.62446 GHz -49.,76 dbm -42.98 dB
119,568 MHz | 159.424 MHz 1.000 MHz 6.68063 GHz -49,37 dbm -49.07 dB -9.07 db 110,616 MHz | 150.488 MHz 1.000 MHz 6.83504 GHz -49,39 dbm -49.61 dB

( 1 J

Date: 3 MAY 2025 21:04:44

Spectri uél
RefLevel 20.00 dem  Offset 35.65 d2 Mode Auto Sweep
SGL Count 100/100
[@1Pm AvgPwr
Limit ¢heck PASS
10 dom2es
0ds - i
i |
-10 i
-20 df — -
-30 d " —
.50 di
70 d
CF 6.835 GHz 1001 pts Span 319.104 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.30 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit |
-159.552 MHz | -119.664 MHz 1.000 MHz 6.68359 GHz -49,14 dBm -48.84 db
119,664 MHz | -79.776 MHz 1,000 MHz 6.71550 GHz -49,76 dBm -43.45 dB
-79.776 MHz | -40.888 MHz 1.000 MHz 6.75538 GHz -49.,54 dbm -49.24 0B
-40.888 MHz -39.888 MHz 1.000 MHz. 6.79495 GH2 -29.67 dém -29.37 d8
39,888 MHz 40.888 MHz 1.000 MHz 6.87505 GHz -29,30 dBm -29.00 dB
40,888 MHz 79.776 MHz 1,000 MHz 6.91452 GHz -49,38 dBm -49.08 db
79776 MHz | 119.664 MHz 1,000 MHz 6.95450 GHz -50,07 dBm -43.77 dB
110,664 MHz | 150.552 MHz 1.000 MHz 6.96025 GHz -49,82 dbm -49.52 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier, X2 mode>

EUT Mode

Contiguous 40MHz + 40MHz

<Carrier 2>

Plot on Channel 5965 MHz

<Carrier 3>

Plot on Channel 6005 MHz

Spectrum %‘ Spectrum u@’
RefLevel 18.24 dBm  Offset 29.24 d8 Mode Auto Sweep RefLevel 18.24 dBm  Offset 20.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
& 1Rm avgrwr & 1Rm avgrwr
Limit heck PAES Limit heck PAES
10 dpmea 10 dpmea
o - T od T T
0 / 04 u
o 7 JI o /.JJ \le
30 d —— r e 30 df — — i 1 s —
-40.d = 1 - -40.d — i
. J L— N . _ L
-50 der — -50 der — — —
-60 d -60 o
-70 d -70 d
——| ==
CF 5.965 GHz 1001 pts Span 159.232 MHz CF 6.005 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.10 dBm RBW 1.000 MHz Peak Power -1.01dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-79,616 MHz -59.712 MHz 1.000 MHz 5.00314 GHz -53,74 dbm -52.64 dB -12.64 dB -79.584 MHz -59.688 MHz 1.000 MHz 5.94507 GHz -55.51 dbm -54.50 dB -14.50 0B
-59.712 MHZ -39.808 MH2 1,000 MHz. 5.90537 GHz -53.82 dBm -52.72 dB -12.77 dB -59.688 MH2 -39.792 MH2 1.000 MHz 5.94539 GHz2 -55.52 dém -54.51 dB -14.56 dB.
-39,808 MHz -20.904 MHz 1.000 MHz 5.92527 GHz -52,15 dém -51.05 dB -23.08 dB -39,792 MHz -20.8%6 MHz 1.000 MHz 5.96689 GHz -52,14 dém -51.14.dB 23,85 db
20,904 MHz | -19.90¢ MHz 1.000 MHz 5.94501 GHz -28,25 dBm -27.14dB -25.48 dB 20,896 MHz | -19.896 MHz 1.000 MHz 5.98502 GHz -27.54 dBm -26.53 dB -24.87 db
19,504 MHz 20,904 MHz 1.000 MHz 5.98459 GHz -28.,03 dbm -26.93 db -25.26 db 19,896 MHz 20656 MHz 1.000 MHz 602458 GHz -27 84 dbm -26.84 db -25.17 cb
20,904 MHz 30,808 MHz 1.000 MHz 6.00473 GHz -40,61 dBm -39.51 dB 11,54 dB 20,896 MHz 30,792 MHz 1.000 MHz 6.04471 GHz 52,67 dBm 5167 dB 2370 dB
39,808 MHz 59.712 MHz 1.000 MHz 6.00505 GHz -39.71 dBm -38.61 d8 -10.46 dB 39,792 MHz 59.688 MHz 1.000 MHz 6.06461 GHz -55.34 dBm 5433 dB -14.38 dB
59,712 MHz 79.616 MHz 1.000 MHz 6.02479 GHz -53,46 dBm -52.36 d -12,36 dB 59,688 MHz 79,584 MHz 1.000 MHz 6.06572 GHz -55,27 dBm -54.27 dB -14.27 dB
Date: 27 MAY 2025 22:48:30 Date: 27 MAY 2025 2243:28
Spectrum %‘ Spectrum u@’
RefLevel 18.24 dBm  Offset 29.24 d8 Mode Auto Sweep RefLevel 18.24 dBm  Offset 20.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
& 1Rm avgrwr & 1Rm avgrwr
Limit heck PAES Limit heck
10 dpmea 10 dpmea
od T T od T T
-10 dl i “ -10d i l
20 df ! — 20 df U \ _
] = ] =
30 df —— i — 30 d —— ———
_— ] W . _— i 1 .
0 . i = 40.d ‘ .
J | SO S g S—
-50 der — -50 dBr v b —
-60 d -60 d
-70 d -70 d
——| ==
CF 6.165 GHz 1001 pts Span 159.232 MHz CF 6.205 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -0.78 dBm RBW 1.000 MHz Peak Power -0.81 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-79,616 MHz -59.712 MHz 1.000 MHz 6.10457 GHz -52,21 dBm -51.43 dB -11.43 dB -79.584 MHz -59.688 MHz 1.000 MHz 6.14523 GHz -53.56 dBm -52.76 dB -12.76 B
-59.712 MHZ -39.808 MH2 1,000 MHz. 6.10537 GHz -52.31 dBm -5153d8 -11.58 dB -59.688 MH2 -39.792 MHz 1.000 MHz 6.14682 GH2 -46.93 dém -46.12 dB -7.03 dB
-39,808 MHz -20.904 MHz 1.000 MHz 6.12527 GHz -51.07 dém -50.28 dB -22,32dB -39,792 MHz -20.8%6 MHz 1.000 MHz 6.16529 GHz -41,14 dém -40.33 dB -12.37 dB
20,904 MHz | -19.90¢ MHz 1.000 MHz 6.14501 GHz -27.78 dBm -27.00 dB -2533dB 20,896 MHz | -19.896 MHz 1.000 MHz 6.18502 GHz -27.59 dBm -26.78 dB -25.12dB
19,504 MHz 20,904 MHz 1.000 MHz 6.18459 GHz -27.72 dbm -26.94 db -25.28 db 19,896 MHz 20656 MHz 1.000 MHz 6.22458 GHz -28,38 dbm -27.58 db -25.91¢ch
20,904 MHz 30,808 MHz 1.000 MHz 6.20473 GHz -38,32 dém -37.53 d8 0,57 dB 20,896 MHz 30,792 MHz 1.000 MHz 6.24471 GHz 51,97 dém 51.17 dB -23.20 dB
39,808 MHz 59.712 MHz 1.000 MHz 6.22304 GHz -46,44 dBm -45.66 dB -6.67 dB 39,792 MHz 59.688 MHz 1.000 MHz 6.26461 GHz 53,57 dBm 52.76 dB -12.81dB
59,712 MHz 79.616 MHz 1.000 MHz 6.22479 GHz -52,50 dBm 2 d -11,72 dB 59,688 MHz 79,584 MHz 1.000 MHz 6.26620 GHz -53.63 dBm 2

( It

Date: 27 MAY 2025 225218
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Date: 27 MAY 2025 225541
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR250408001B

<Carrier 2>

Plot on Channel 6365 MHz

<Carrier 3>

Plot on Channel 6405 MHz

( It

Date: 27 MAY 2025 22:59:53

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
dBmey 0 dpmeny
od od
1 1
JI\ \ " _\‘
=10 di =10 di T
0a ou Bl 1l
-20 d e -20 d ] ‘l L\ e
a0 et a0 it 1 T
=
-50 dBr — -50 dBr A
60 d 60 d
70d 70d
CF 6.365 GHz 1001 pts Span 159.168 MHz CF 6.405 GHz 1001 pts Span 159.296 MHz
Spactrum Emission Mask Standard: None Spactrum Emission Mask Standard: None
Peak Power -0.86 dBm RBW 1.000 MHz Peak Power -0.92 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimi Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
-79.584 MHz | -59.688 MHz 1.000 MHz 6.30523 GHz -53.14 dBm -52.28 dB ~12.28d8 79,648 MHz | -59.736 MHz 1.000 MHz 6.34439 GHz ~54.46 dBm -53.55 dB ~13.55 0B
-59,686 MHz | -39.732 MHz 1,000 MHz 6.30533 GHz -53.24 dBm -52.36 dB -12.43dB 59,736 MHz | -39.824 MHz 1.000 MHz 6.34678 GHz -51,57 dBm -50.65 dB -11.56 dB
-39,792 MHz | -20.896 MHz 1,000 MHz 6.32529 GHz -51.70 dBm -50.84 dB -22.67 dB -39,824 MHz | -20.912 MHz 1.000 MHz 6.36526 GHz -44,73 dBm -43.81 dB -15.85 dB
-20.896 MHz -19.896 MHz 1.000 MHz. 6.34502 GH2 -27.08 dém -26.22 d8 -24.56 dB -20.912 MHz -19.912 MHz 1.000 MH2 6.33500 GH2 -27.94 dém -27.02 dB -25.35 dB
19,896 MHz 20.896 MHz 1.000 MHz 6.39498 GHz -28.13 dBm -27.27 dB -25.60 dB 19,912 MHz 20.912 MHz 1,000 MHz 6.42500 GHz -26.43 dBm -27.52 dB -25.85 dB
20,896 MHz 30,762 MHz 1.000 MHz 6.40471 GHz -41,20 dBm -40.44 dB -12.47d8 20912 MHz 30,824 MHz 1.000 MHz 6.44474 GHz -52,51 dém -51.59 dB 23.53dB
39,792 MHz 59.688 MHz 1,000 MHz 6.42266 GHz -47.42 dBm 46,56 dB -7.66 dB 39,524 MHz 59.736 MHz 1.000 MHz 645466 GHz -55.32 dBm -54.40 dB -14.45 dB
50,688 MHz 79,584 MHz 1.000 MHz 6.42477 GHz -53,99 dBm -53.13 dB -12.13 dB 59,736 MHz 79,648 MHz 1.000 MHz 6.46462 GHz -55.24 dBm -54.33 dB -14.33 dB

( 1 J
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SPORTON LAB.
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Report No. : FR250408001B

<Carrier 2>

Plot on Channel 6545 MHz

<Carrier 3>

Plot on Channel 6585 MHz

It

Date: 28 MAY.2025 01:55:52

<Carrier 2>

Plot on Channel 6685 MHz

THRTIn we

Spectrum ué] Spectrum ¥ né]
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep RefLevel 18.24 dBm  Offset 22.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@ 1Pm AvgPwr @ 1Pm AvgPwr
Limit ¢heck PASS Limit Gheck PARS
0 dBmeny 10 dpmy
od L 0 dém f T
i | \
-10 df t -10 dBm ){ 1]1
- — |
-20 d — | = -20 dk = e
' i | —1 | | T—
-o0d I I = -and =T | I B
— 30 dBm - -
— == o 1 B
60 df -60 d
70 d 70 d
CF 6.545 GHz 1001 pts Span 159.168 MHz CF 6.585 GHz 1001 pts Span 159.04 MHz
Spactrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power 3.28 dBm RBW 1.000 MHz Peak Power 2.27 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | RangeLow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Auimit |
-79.584 MHz -59.688 MHz 1,000 MHz 6.48507 GHz -51.24 dBm -54.53 d& -79.520 MHz -59.640 MH2 1.000 MHz 6.52528 GH2Z -50.44 dém -52.70 dB -12.70 dB
-59,686 MHz | -39.732 MHz 1,000 MHz 643539 GHz -51.27 dBm -54.56 dB 59,640 MHz | -39.760 MHz 1.000 MHz 6.52703 GHz -36.83 dBm
-39,792 MHz | -20.896 MHz 1.000 MHz 6.51169 GHz -43,04 dbm -46.32 db -39.760 MHz | -20.880 MHz 1.000 MHz 6.54532 GHz -35.40 dBm
-20.896 MHz -19.896 MHz 1.000 MHz. 6.52502 GH2 -23.12 dém -26.40 d8 -20.880 MHz -19.880 MHz 1.000 MHz 6.56504 GHz -23.94 dém
19,896 MHz 20836 MHz 1.000 MHz 6.56581 GHz -39,97 dBm -43.26 dB 19,880 MHz 20.880 MHz 1.000 MHz 6.60496 GHz 24,11 dBm
20,896 MHz 29,792 MHz 1,000 MHz 658471 GHz -41,21 dBm -44.60 d& 20,8380 MHz 29.760 MH2 1.000 MHz 6.62468 GHz -48.41 dém
39,792 MHz 59.688 MHz 1,000 MHz 6.60266 GHz -43.21 dBm ~46.50 dB 39,760 MHz 59.640 MHz 1.000 MHz 6.64456 GHz 52,01 dBm
50,688 MHz 79,584 MHz 1.000 MHz 6.60477 GHz 50,41 dbm -53.69 dB -13.69 dB 59,640 MHz 79.520 MHz 1.000 MHz 6.64472 GHz 52,03 dBm

)

Date: 28 MAY 2025 18:56:27

<Carrier 3>

Plot on Channel 6725 MHz

It

Date: 28 MAY.2025 01:57.31

THRTIn we

Spectrum 2 pectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
0 dpmeny dBmey
od T } od / |~ 1
[ | I |
10d | 10d |
- = B =
-20 d — J — -20 df — = f T T
and T ‘ l‘ -30d — f l‘ S
20 d 0 d . |
E— —
— - 1 I f—
-S0d -50 df
60 d 60 d
70d 70d
CF 6.685 GHz 1001 pts Span 159.104 MHz CF 6.725 GHz 1001 pts Span 159.104 MHz
Spactrum Emission Mask Standard: None Spactrum Emission Mask Standard: None
Peak Power 3.79 dBm RBW 1.000 MHz Peak Power 3.73 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | RangeLow | RangeUp | RBW | Frequenc |__Power Abs | PowerRel |
-79.552 MHz | -59.664 MHz 1.000 MHz 6.62510 GHz -50.68 dBm 54.47 dB 1447 8 79,552 MHz | -59.664 MHzZ 1.000 MHz 6.66494 GHz -51.25 dém -54.98 dB
-59,664 MHz | -39.776 MHz 1,000 MHz 6.62542 GHz -50,63 dBm -54.42 dB 14,47 dB -59,664 MHz | -39.776 MHz 1.000 MHz 6.66542 GHz -51.25 dBm -54.97 dB
-39,776 MHz | -20.888 MHz 1,000 MHz 665171 GHz -44,03 dBm -47.82 dB -22.56 dB -39,776 MHz | -20.888 MHz 1.000 MHz 6.63167 GHz -43,41 dBm -47.13 dB
-20.888 MHz -19.888 MHz 1.000 MHz. 6.66503 GH2 -22.20 dém -25.98 d8 -24.32 dB -20.888 MHz -19.888 MHz 1.000 MH2 6.70503 GH2 -22.93 dém -26.66 dB
19,888 MHz 20.888 MHz 1.000 MHz 6.70497 GHz -23.18 dBm -26.96 dB -25.29 dB 19,888 MHz 20.888 MHz 1.000 MHz 6.74497 GHz -23.23 dBm -26.96 dB
20,888 MHz 30,776 MHz 1.000 MHz 6.72470 GHz -42.36 d&m -46.14 dB -18.17d8 20,888 MHz 30,776 MHz 1.000 MHz 6.75221 GHz -41,67 dBm
39,776 MHz 59.664 MHz 1,000 MHz 6.74299 GHz -48,57 dBm -52.36 dB -13.37 dB 39,776 MHz 59.664 MHz 1.000 MHz 6.73453 GHz -52,09 dBm
50,664 MHz 79,552 MHz 1.000 MHz 6.74474 GHz -51,69 dBm -55.68 dB -15.68 dB 50,664 MHz 79,552 MHz 1.000 MHz 6.60304 GHz -46.74 dBm
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<Carrier 2> <Carrier 3>

Plot on Channel 6815 MHz Plot on Channel 6855 MHz

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
0 dpmey 0 dpmey
i \ I —
od ¥ od
il ff I
.10 di .10 di il
| E 1=
-20 d e ‘ — -20 d — f ¥ e
-30d = i —— -30d = ] i -
di L) di 1
-40 g W -40 =
— R — e
=50 dir -50 dBm——
-60 o -60 o
70 di 70 di
CF 6.815 GHz 1001 pts Span 158.912 MHz CF 6.855 GHz 1001 pts Span 159.296 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 4.50 dBm RBW 1.000 MHz Peak Power 4.87 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimi Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
79,456 MHz | -59.592 MHz 1.000 MHz 6.75517 GHz 51,53 dém -56.03 db -16,03 dB 79,648 MHz | -59.736 MHzZ 1.000 MHz 6.79518 GHz 51,75 dém 56.62 db -16.62 db
59,592 MHz | -39.726 MHz 1,000 MHz 6.75543 GHz -51,47 dBm -55.97 dB -16.02 dB 59,736 MHz | -39.824 MHz 1.000 MHz 6.73710 GHz -46,77 dBm 5163 dB -12.74 dB
-39.728 MHz | -20.864 MHz 1.000 MHz 6.78151 GHz -43,27 dbm -47.77 db -22,58 dB -39.824 MHz | -20.912 MHz 1.000 MHz 6.81526 GHz ~44,49 dbm -43.36 dB -21.40 B
-20.864 MHZ -19.864 MHz 1.000 MHz. 6.79505 GH2 -22.34 dém -26.84 d8 -25.17 d8 -20.912 MHz -19.912 MHz 1.000 MH2 6.83500 GH2 -23.55 dém -28.42 dB -26.75 dB.
19,864 MHz 20864 MHz 1.000 MHz 6.63495 GHz -22.27 dBm -26.77 dB -25.10 dB 19,912 MHz 20,912 MHz 1,000 MHz 6.67563 GHz -40,52 dBm -45.39 dB 27.06 dB
20,864 MHz 39.720 MHz 1,000 MHz 6.85485 GHz -38,12 dBm -42.62 db -14.65 d 20,912 MHz 39,824 MHz 1.000 MHz 6.88945 GHz -44,73 dBm -49.50 dB -23.87 dB
39,728 MHz 59.592 MHz 1,000 MHz 6.67292 GHz -40,43 dBm ~44.93 dB -5.94 dB 39,524 MHz 59.736 MHz 1.000 MHz 6.91466 GHz -52.23 dBm -57.10 dB -17.15 dB
50,502 MHz 79,456 MHz 1.000 MHz 687467 GHz -50.79 dbm -55.28 dB -15.28 db 59,736 MHz 79,648 MHz 1.000 MHz 6.91529 GHz -52,23 dbm -57.10 dB -17.10 dB

( 1 J ( 1 J
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<Multiple Carrier, X2 mode>

EUT Mode Contiguous 40MHz + 40MHz + 40MHz

<Carrier 0+2>

Plot on Channel 5965 MHz + 6005 MHz

<Carrier 1>

Plot on Channel 6045 MHz

Spectrum B@’ Spectrum '%1
Ref Level 18.24 dBm  Offset 29.24 dB Mode Auto Sweep Ref Level 18.24 dBm  Offset 29.24 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1rm avgrwr @ 1rm avgrwr
Limit Jheck PARS Limit Jheck PARS
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od Ty et od
fﬂ v \l
10 d 10 d ‘H HL
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| -50 dem— = — 50 der | — e
-60 d -60 d
-70 d -70 d
CF 5.985 GHz 1001 pts Span 319.232 MHz CF 6.045 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -0.00 dBm RBW 1.000 MHz Peak Power 0.38 dBm RBW 1.000 MHz
RangeLow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  alimit |
-150.616 MHz _ -119.712 MHz 1,000 MHz 5.86321 GHz 51,91 dBm S191d8 -11.91dB 79,584 MHz -59.688 MHz 1.000 MHz 5.966804 GHz -40.,11 dBm -20.48 db 0,48 dB
-118712 MHz  -79.808 MHz 1,000 MHz 5.86577 GHz -52.04 dBm -52.04 dB -12.18dB -59.688 MHz  -39.792 MHz 1.000 MHz 6.00487 GHz -32.32 dBm -33.30 B 5.15dB
-79.808 MHz ~40.904 MHz 1.000 MHz 5.90567 GHz -50.61 dBm -50.61 b -22.71dB -39,792 MHz -20.896 MHz 1.000 MHz 6.00529 GHz -33.84 dBm -34.21 dB 6,25 db
-40.904 MHz -39.904 MH2 1.000 MHz 5.94493 GHz -29.09 dém -29.09 dB -25.75 dB. -20.896 MHz -19.896 MH2 1.000 MHz 6.02502 GHz -25.91 dém -26.28 dB -24.62 dB
39,904 MHz 40.904 MHz 1,000 MHz 6.02507 GHz -29.40 dBm -29.40 dB -26.06 B 19,896 MHz 20.896 MHz 1.000 MHz 6.06498 GHz -26.60 dBm -26.98 B -25.31d8
40,904 MHz 79.808 MHz 1,000 MHz 5.04503 GHz -37.06 dBm -37.06 dB -13.12dB 20,895 MHz 39.792 MHz 1.000 MHz 6.08471 GHz -47.74 dBm -48.12 dB -20,15 d
79,800 MHz | 119.712 Mz 1.000 MHz 5.10455 GHz -52.12 dBm 52.12 dB -12.16 ¢ 39,732 MHz 59.688 MHz 1.000 MHz 6.10461 GHz -52.64 dBm -53.01 cB -13.06 db
119,712 MHz | 159.616 MHz 1.000 MHz 5.10487 GHz -51.92 dBm -51.92 db -11.92 dB 59,638 MHz 79.584 MHz 1.000 MHz 6.10477 GHz -52.58 dBm -52.96 db -12.96 db
Date: 30 MAY 2025 18:43:03 Date: 30 MAY 2025 18:46:42
Spectrum %‘ Spectrum u@’
RefLevel 18.24 dBm  Offset 29.24 d8 Mode Auto Sweep RefLevel 18.24 dBm  Offset 20.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
& 1Rm avgrwr & 1Rm avgrwr
Limit heck PAES Limit heck
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od IC T od fr|‘ i
.10 di ; .10 di H
= — ¥ -
-20 d — = -20 d — T i = —
Yy _ | L Y = ] | 1
a | L] - . ] - -
o S PR 3 T
e sodem— =
-60 d -60 d
-70 d -70 d
—|
CF 6.185 GHz 1001 pts Span 319.104 MHz CF 6.245 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 4.46 dBm RBW 1.000 MHz Peak Power 3.27 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-150.552 MHz | -110.664 MHz 1.000 MHz 6.06518 GHz -45,49 dbm -49.95 db 9,05 db -79,552 MHz -59.664 MHz 1.000 MHz 6.18267 GHz -40,34 dBm -43.61 dB -3.61 08
-119.664 MHz | -79.776 MH2 1.000 MHz 6.06550 GHz -45,99 dBm -50.44 dB -10.49 dB 59,664 MHz | -39.776 MHz 1.000 MHz 6.18717 GHz -42.90 dBm -46.17 dB -7.28 dB
-79,776 MHz -40.888 MHz 1.000 MHz 6.10731 GHz -42,83 dBm -47.28 dB -19.71dB -39,776 MHz -20.888 MHz 1.000 MHz 6.20530 GHz -38,78 dém -42.05 dB -14.09 db
40,885 MHz | -39.888 MHz 1.000 MHz 6.14495 GHz 24,34 dBm -28.80 dB -25.46 dB 20,886 MHz | -19.888 MHz 1.000 MHz 6.22503 GHz -22,78 dBm -26.05 dB -24.39.dB
39,688 MHz 40,650 MHz 1.000 MHz 6.22505 GHz -24.67 dbm -29.33 db -26.00 db 19,886 MHz 20688 MHz 1.000 MHz 6.26457 GHz -23,31 dbm -26.568 db 24,92 b
40,888 MHz 79.776 MHz 1.000 MHz 6.24501 GHz -32,98 dém 37.44.d8 13,51 d8 20,888 MHz 30,776 MHz 1.000 MHz 6.28470 GHz -40,18 dBm -43.45 dB -15.48 dB
79.776 MHz 119.664 MHz 1,000 MHz. 6.30387 GHz -46.27 deém -50.73 dB -10.97 dB 39.776 MHz 59.664 MHz 1.000 MHz 6.30458 GHz -48.94 deém -52.21 dB -12.26 dB
119,664 MHz | 159.552 MHz 1.000 MHz 6.30706 GHz -46,26 dBm 2 d -10,72 dB 59,664 MHz 79,552 MHz 1.000 MHz 6.32447 GHz -48.,27 dBm 1.54 dB
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swasrancas. FCC RADIO TEST REPORT

Report No. : FR250408001B

<Carrier 0+2>

Plot on Channel 6325 MHz + 6365 MHz

<Carrier 1>

Plot on Channel 6405 MHz

( 1 J

Date: 27 MAY 2025 23:41:50

( 1 J

Date: 27 MAY 2025 23:44:43

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
10 dpmey 10 dpmey
04 f = 04 ————
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Ry T -
EElGE, -50 dBr
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70d 70d
CF 6.345 GHz 1001 pts Span 318.976 MHz CF 6.405 GHz 1001 pts Span 159.04 MHz
Spactrum Emission Mask Standard: None Spactrum Emission Mask Standard: None
Peak Power 5.11dBm RBW 1.000 MHz Peak Power 3.65 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimi Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-150,488 MHz | -119.616 MHz 1.000 MHz 6.21534 GHz ~47.77 dBm -52.88 dB ~12.88.d8 79,520 MHz | -59.640 MHz 1.000 MHz 6.92626 GHz ~40.26 dBm -43.92 dB -3.9208
-L19.616 MHz | -79.744 MHz 1,000 MHz 6.22554 GHz -47,9% dBm -53.10 dB -13.14dB -59,640 MHz | -39.760 MHz 1.000 MHz 6.34667 GHz -42,73 dBm 46,43 dB -7.35 dB
-79.744 MHz | -40.872 MHz 1,000 MHz 6.23501 GHz -40,45 dBm -45.55 dB -21.62 dB -39,760 MHz | -20.880 MHz 1.000 MHz 6.36532 GHz -39.87 dbm -43.52 d -15.56 db
-40.872 MHz -39.872 MHz 1.000 MHz. 6.30496 GH2 -22.75 dém -27.86 d8 -24.53 dB -20.880 MHz -19.880 MHz 1.000 MH2 6.38504 GH2 -22.29 dém -25.94 dB -24.27 dB
39,872 MHz 40.872 MHz 1.000 MHz 6.38504 GHz 24,77 dBm -29.88 dB -26.55 dB 19,880 MHz 20.880 MHz 1,000 MHz 6.42496 GHz -22,78 dBm -26.43 dB 24.76 0B
40,872 MHz 79.744 MHz 1.000 MHz £.40499 GHz -3L.41dém -36.52 dB -12.50d8 20,880 MHz 30,760 MHz 1.000 MHz 6.44468 GHz -42,79 d&m -46.44 dB -18.47 dB
79744 MHz | 119616 MHz 1,000 MHz 6.45446 GHz -49,73 dBm -54.89 dB -14.94 dB 39,760 MHz 59.640 MHz 1.000 MHz 645456 GHz -51.12 dBm -54.77 dB -14.82 dB
110,616 MHz | 159.488 MHz 1,000 MHz 6.43467 GHz -49.30 dBm 54.41 dB -14.41 dB 59,640 MHz 79,520 MHz 1.000 MHz 6.43444 GHz -50.52 dBm -54.17 dB -14.17 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Carrier 0+2>

Plot on Channel 6545 MHz + 6585 MHz

<Carrier 1>

Plot on Channel 6625 MHz

ectrum 2 ectrum =
RefLevel 18.24 dem  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
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-60 o -60 o
70 di 70 di
CF 6.565 GHz 1001 pts Span 319.232 MHz CF 6.625 GHz 1001 pts Span 159.104 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 0.24 dBm RBW 1.000 MHz Peak Power 0.01 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel | RangeLow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
-159.616 MHz | -119.712 MHz 1.000 MHz 6.42055 GHz -53.13 dém 53,36 db 79,552 MHz | -59.664 MHZ 1.000 MHz 6.54760 GHz ~41.65 dBm -41.86 dB -1.66 0B
-119.712 MHz | -79.808 MHz 1,000 MHz 6.44577 GHz -53,54 dBm -53.76 dB -59,664 MHz | -39.776 MHz 1.000 MHz 6.56701 GHz -39,35 dBm -38.36 dB -0.37 dB
-79.808 MHz | -40.904 MHz 1.000 MHz 6.50457 GHz ~44,31 dbm -44.55 db -39.776 MHz | -20.888 MHz 1.000 MHz 6.58530 GHz -31.52 dbm -31.53 dB -3.57 db
-40.904 MHz -39.904 MHz 1.000 MHz. 6.52493 GH2 -30.70 dBm -2093 d8 -20.888 MHz -19.888 MHz 1.000 MH2 6.60503 GH2 -26.07 dém -26.09 d8 -24.42 dB
39,904 MHz 40,904 MHz 1.000 MHz 6.60507 GHz -30.08 dBm -30.32 dB 19,886 MHz 20.888 MHz 1,000 MHz 6.64497 GHz -27.14 dBm -27.15d8 -25.48 dB
40,904 MHz 79,808 MHz 1,000 MHz 6.62536 GHz -33.33 dBm -33.56 db 20,888 MHz 39.776 MHz 1.000 MHz 6.66470 GHz -49,13 dBm -49.14 di 21.18dB
79808 MHz | 119.712 MHz 1,000 MHz 6.63455 GHz -53,53 dBm -53.77 dB 39,776 MHz 59.664 MHz 1.000 MHz 663453 GHz -54,70 dBm 5471 dB -14.76 dB
119,712 MHz | 159.616 MHz 1.000 MHz 6.69381 GHz -53.46 dbm -53.60 dB -13.60 db 50,664 MHz 79.552 MHz 1.000 MHz 6.68729 GHz -54.60 dbm -54.70 dB -14.70 dB
Date: 28 MAY 2025 02:09:54 Date: 26.MAY.2025 02:12:18
Spectrum “é] Spectrum “é’
RefLevel 18.24 dem  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
0 dpmey 0 dpmey
od od
v y
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-60 o -60 o
70 di 70 di
CF 6.665 GHz 1001 pts Span 319.232 MHz CF 6.725 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.68 dBm RBW 1.000 MHz Peak Power -2.96 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit Rangelow | RangelUp | RBW | __Frequency | PowerAbs | PowerRel |  Alimit
-159.616 MHz | -119.712 MHz 1.000 MHz 6.54257 GHz -53,28 dBm 5160 dB 11,60 dB 79,584 MHz | -59.680 MHZ 1.000 MHz 6.64550 GHz ~44.56 dBm -41.50dB -1.60 db
-119.712 MHz | -79.808 MHz 1,000 MHz 6.54545 GHz -53,51 dBm -51.83dB -11.83 dB -59,686 MHz | -39.732 MHz 1.000 MHz 6.66698 GHz -48,72 dBm -45.76 dB -6.77 dB
-79.808 MHz | -40.904 MHz 1.000 MHz 6.60457 GHz ~44,31 dbm -42.63 db -18.70 db -39.792 MHz | -20.856 MHz 1.000 MHz 6.68529 GHz -41,44 dbm -38.468 dB -10.51dB
-40.904 MHz -39.904 MHz 1.000 MHz. 6.62493 GH2 -30.35 dém -28.67 d8 -25.34 dR -20.896 MHz -19.896 MHz 1.000 MH2 6.70502 GH2 -29.40 dém -26.44 dB -24.77 dB
39,904 MHz 20,904 MHz 1.000 MHz 6.70507 GHz -31.73 dBm -30.06 dB -26.72 dB 19,896 MHz 20836 MHz 1,000 MHz 6.74498 GHz -30,27 dBm -27.31.d8 -25.65 cB
40,904 MHz 79,808 MHz 1,000 MHz 6.72536 GHz -32,70 dBm -31.02d8 -7.02 dB 20,895 MHz 39,792 MHz 1.000 MHz 6.76471 GHz 51,34 dBm -46.38 dB -20.42 dB
79808 MHz | 119.712 MHz 1,000 MHz 6.73455 GHz -54,33 dBm -52.72dB -12.77 dB 39,792 MHz 59.688 MHz 1.000 MHz 6.73461 GHz -55.46 dBm -52.50 dB -12.54 dB
119,712 MHz | 159.616 MHz 1.000 MHz 6.78519 GHz -54.08 dbm -52.40 dB -12.40 dB 50,688 MHz 79,534 MHz 1.000 MHz 6.78477 GHz -55.,38 dbm -52.42 d -12.42 dB
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seasran1as. FCC RADIO TEST REPORT Report No. : FR250408001B

<Carrier 0+2> <Carrier 1>

Plot on Channel 6775 MHz + 6815 MHz Plot on Channel 6855 MHz

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
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CF 6.795 GHz 1001 pts Span 319.104 MHz CF 6.855 GHz 1001 pts Span 159.168 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -1.67 dBm RBW 1.000 MHz Peak Power -3.01 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | __Frequency | PowerAbs | PowerRel |  ALimit | Rangelow | RangelUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-159.552 MHz | -119.664 MHz 1.000 MHz 6.64205 GHz -53.31dBm S164dB -1164d8 79,584 MHz | -59.680 MHZ 1.000 MHz 6.77768 GHz 51.31dem -48.30 dB -8.30dB
119,664 MHz | -79.776 MHz 1,000 MHz 6.67550 GHz -53,5% dBm -51.92 dB 1197 dB -59,686 MHz | -39.732 MHz 1.000 MHz 6.73662 GHz -51,02 dBm -43.01 dB -5.92 dB
-79.776 MHz | -40.888 MHz 1.000 MHz 6.73499 GHz -46,03 dbm -44.36 dB -20,43 db -39.792 MHz | -20.856 MHz 1.000 MHz 6.81529 GHz -48,20 dbm -45.19 dB -17.23dB
-40.888 MHz -39.888 MHz 1.000 MHz. 6.75495 GH2 -30.36 dém -28.60 d8 -25.36 dB -20.896 MHz -19.896 MHz 1.000 MH2 6.83502 GH2 -29.47 dém -26.46 dB -24.79 dB
39,888 MHz 40.888 MHz 1.000 MHz 683505 GHz -30,60 dBm -28.94 dB -25.60 dB 19,896 MHz 20836 MHz 1,000 MHz 6.67498 GHz -30.27 dBm -27.26 dB -25.59 B
40,888 MHz 79.776 MHz 1,000 MHz 6.85533 GHz -32,16 dBm -30.49 db 5,49 db 20,895 MHz 39,792 MHz 1.000 MHz 6.89471 GHz 51,91 dBm -46.91 dB -20.94 dB
79776 MHz | 119.664 MHz 1,000 MHz 6.91413 GHz -54,57 dBm -52.91 dB -13.05 dB 39,792 MHz 59.688 MHz 1.000 MHz 6.91461 GHz -55.60 dBm -52.59 dB -12.64 dB
110,664 MHz | 150.552 MHz 1.000 MHz 6.91929 GHz -54.42 dbm -52.75 dB -12.75 db 50,688 MHz 79,534 MHz 1.000 MHz 6.91525 GHz -55.56 dbm -52.55 d -12.55 dB

( 1 J ( 1 J

Date: 28 MAY 2025 02:17:54 Date: 28 MAY 2025 02:19:49
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Multiple Carrier, X2 mode>

EUT Mode

Contiguous 40MHz + 40MHz + 40MHz + 40MHz

<Carrier 0+2>

Plot on Channel 5965 MHz + 6005 MHz

<Carrier 1+3>

Plot on Channel 6045 MHz + 6085 MHz

Spectrum n? Spectrum n?
RefLevel 18.24 dBm  Offset 29.24 d8 Mode Auto Sweep Ref Level 18.24 dBm  Offset 2924 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1rm avgpwr @ tim avgpwr
Limit heck PAES Limit §heck PaES
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CF 5.985 GHz 1001 pts Span 319.104 MHz CF 6.065 GHz 1001 pts Span 919.36 MHz
Spectrum Emission Mask Standard: None spectrum Emission Mask standard: None
Peak Power 9.41dBm RBW 1.000 MHz Peak Power -0.44 dBm RBW 1,000 MHZz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit Range Low Range L) RBW | Frequency | Power Abs | PowerRel | Alimit
-150.552 MHz | -110.664 MHz 1.000 MHz 5.86230 GHz -48.12 dbm 5152 db 1152 db -150,680 MHz | -119.760 MAzZ 1.000 MHz 5.94476 GHz 5171 dBm 512708 -11z7db
-119664 MHz | -79.776 MHz 1.000 MHz 5.86581 GHz -48,11 dBm 5152 d8 -11.66 dB 118,760 MHz ~79.840 MHz 1.000 MHz 5.84700 GHz ~41,34 dBm -40.89 db -1.42 db
-79,776 MHz -40.888 MHz 1.000 MHz 5.92499 GHz -42 66 dBm -46.07 dB 22,14 dB -70,840 MHz -40.920 MHz 1.000 MHz 6.00494 GHz -35.13 dém -34.60 dB -10,75 dB
40,885 MHz | -39.888 MHz 1.000 MHz 5.94495 GHz -25.62 dBm -29.02 dB -25.69 db 40920 MHz  -39.920 MHz 1.000 MHz 6.02491 GHz 29,51 dém -29.06 6B 25,73 dB
39,688 MHz 40,650 MHz 1.000 MHz 6.02505 GHz -25,45 dbm -28.85 db -25.52 db 39,920 MHz 40.920 MHz 1.000 MHz 6.10500 GHz -30.61 dBm -30.17 dB 26,84 dB
40,888 MHz 79.776 MHz 1.000 MHz 6.04501 GHz -32.50 dém -35.91 d8 11,97 dB 40,920 MHz 79.840 MHz 1.000 MHz 6.14436 GHz 51,31 dBm -50.87 dB -22.97 db
79.776 MHz | 119.664 MHz 1.000 MHz 6.10291 GHz -42,39 dBm -45.80 dB -6.33 dB 79,840 MHz | 119.760 MHz 1.000 MHz 6.18460 GHz -51.84 dbm -51.40 cb -11.44 db
119,664 MHz | 159.552 MHz 1.000 MHz 6.10674 GHz -48,35 dBm 51.76 dB -11.76 dB 110,760 MHz | 150.680 MHz 1.000 MHz 6.18875 GHz -51.90 dém 51.45 dB -11.46 dB
T —]
T
( 1 J - ( )i )
Date: 28 MAY 2025 01:03:18 Date: 28 MAY 2025 19:52:52
ectrum - pectrum -
RefLevel 18.24 dBm  Offset 29.24 d8 Mode Auto Sweep RefLevel 18.24 dBm  Offset 20.24 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-60 d -60 d
-70 d -70 d
CF 6.145 GHz 1001 pts Span 319.104 MHz CF 6.225 GHz 1001 pts Span 319.232 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power 2.98 dBm RBW 1.000 MHz Peak Power 4.49 dBm RBW 1.000 MHz
RangeLow | RangeuUp | REBW | Frequency | PoweraAbs | PowerRel |  aLimit | RangeLow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-150.552 MHz | -110.664 MHz 1.000 MHz 6.02518 GHz -47 81 dbm -50.80 dB -10.80 dB -150.616 MHz | -119.712 MHz 1.000 MHz 6.10449 GHz -40,40 dBm -53.80 dB -13.89 0B
-119.664 MHz -79.776 MHz 1,000 MHz. 6.02550 GHz -48,00 dBm -50.99 d8 -11.04 dg -119.712 MHz -79.808 MH2 1.000 MHz 6.10704 GHz -41.45 dém -45.94 dB -6.46 dB
-79,776 MHz -40.888 MHz 1.000 MHz 6.06538 GHz -46,76 dBm -49.74 dB 21,78 dB -79,808 MHz -40.904 MHz 1.000 MHz 6.16497 GHz -32,01dém -36.50 dB -12.56 dB
40,885 MHz | -39.888 MHz 1.000 MHz 6.10495 GHz -24.98 dBm -27.97 dB -24.64 dB 40,904 MHz | -39.90¢ MHz 1.000 MHz 6.18493 GHz -24.12 dBm -26.61 dB -25.27 dB
39,688 MHz 40,650 MHz 1.000 MHz 6.18505 GHz -25.64 dbm -20.62 db -25.29 db 39,504 MHz 40904 MHz 1.000 MHz 6.26507 GHz -24.57 dbm -28.46 db -26.13 cB
40,888 MHz 79.776 MHz 1.000 MHz 6.20501 GHz -35,62 dém -38.60 dB -14.67 dB 40,904 MHz 79,808 MHz 1.000 MHz 6.28503 GHz -41,87 dBm -46.36 dB 22,43 B
79.776 MHz 119.664 MHz 1,000 MHz. 6.26291 GHz -41.25 dBm ~44.24 dB -4.77 dB 79,808 MHz 119.712 MHz 1.000 MHz 6.34455 GHz -50.30 dém -54.78 dB -14.83 dB
119,664 MHz | 159.552 MHz 1.000 MHz 6.28493 GHz -48.,54 dBm 51.52 d8 -11.52 dB 119,712 MHz | 159.616 MHz 1.000 MHz 6.34487 GHz -50,23 dBm

L 1 J

Date: 28 MAY 2025 01.09:00
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Date: 28 MAY 2025 01.07:51
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR250408001B

<Carrier 0+2>

Plot on Channel 6285 MHz + 6325 MHz

<Carrier 1+3>

Plot on Channel 6365 MHz + 6405 MHz

( It

Date: 28 MAY.2025 01:11:55

ectrum 2 ectrum =
Reflevel 18.24 dBm  Offset 29.24 d2 Mode Auto Sweep Reflevel 18.24 dBm  Offset 29.24 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
[@1Pm AvgPwr [@1Pm AvgPwr
Limit ¢heck PASS Limit ¢heck PABES
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CF 6.305 GHz 1001 pts Span 319.104 MHz CF 6.385 GHz 1001 pts Span 319.232 MHz
Spactrum Emission Mask Standard: None Spactrum Emission Mask Standard: None
Peak Power 3.02 dBm RBW 1.000 MHz Peak Power 2.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |  ALimi Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
-150.552 MHz | -119.66% MHz 1.000 MHz 6.18071 GHz ~48,92 dBm -51.95 dB ~11.95d8 -150.616 MHz | -119.712 MHzZ 1.000 MHz 6.26513 GHz ~51,84 dBm -S4.46 B ~14.45 0B
119,664 MHz | -79.776 MHz 1,000 MHz 6.13550 GHz -48,50 dBm -51.92 dB 1157 dB -119.712 MHz | -79.808 MHz 1.000 MHz 6.23492 GHz -36,98 dBm -41.60 dB -7.51dB
-79.776 MHz | -40.888 MHz 1,000 MHz 6.22731 GHz -47,09 dBm -50.11 dB -22.54 dB -79,808 MHz | -40.904 MHz 1.000 MHz 6.32497 GHz -36.22 dBm -38.84 dB -14.91 dB
-40.888 MHz -39.888 MHz 1.000 MHz. 6.26495 GH2 -25.99 dém -29.01 d8 -25.67 dB -40.904 MHz -39.904 MHz 1.000 MH2 6.34493 GH2 -25.80 dém -28.42 dB -25.00 dB
39,888 MHz 40.888 MHz 1.000 MHz 6.34505 GHz -26.22 dBm -29.25 dB -25.91dB 39,904 MHz 40,904 MHz 1.000 MHz 6.42507 GHz -27.01 dBm -29.63 dB -26.29 B
40,888 MHz 79.776 MHz 1.000 MHz 6.36501 GHz -34.21 dBm -37.23d -13.20d8 40,904 MHz 79,808 MHz 1.000 MHz £.42060 GHz -43.31dBm -45.93 dB -25.17 dB
79776 MHz | 119.664 MHz 1,000 MHz 6.42004 GHz -39.25 dBm -42.27 dB -3.66 dB 79808 MHz | 119.712 MHz 1.000 MHz 6.50455 GHz -52,36 dBm -54.96 dB -15.03 dB
110,664 MHz | 159.552 MHz 1,000 MHz 642462 GHz -50.10 dBm -53.12 dB -12.12 dB 110.712 MHz | 159.616 MHz 1.000 MHz 6.50679 GHz -52.33 dBm -54.95 dB -14.95 dB
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